SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG931316B

LTE Band

12 / 5SMHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

ln:u X lun
Ref Level 0,00 dBm Offset 10,70 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10,70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit Gheck P/ Lirmit l_lrwrv
2 _SPURIOUS LINE_ABS 58 2 _SPURIOUS LINE_ABS
-10 ddff—f -10 daffE—f
-30 dpr
40 dlBm
" 3, A .
1 e, o sl 50 dBm 1 A Sl e
-70 dBm
-8 de
-90 df
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions (Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 650,000 MHz | 100.000 kHz 232,02359 MHz -£9.32 dem 30,000 MHz 650,000 MHz | 100.000 kHz 685.67706 MHz -59.44 dém 45,44 0B
725.000 M 1,000 GHz 100,000 kHz { | -58,42 dBm | 725.000 M 100000 k 009.85264 MHz | -58.10 dBm | -45.10 dB
1.000 G 3,000 GHz | 1.000 MHz 1.39915 GHz -44.72 dBm 1.000 G 1.000 M 1.39915 GHz -46.18 dBm -33.19 d&
3.000 7.000 GHz | 1.000 MHz 5.78628 GHz | -43.47 dBm 3.000 GHz 0 | 1.000 MHz | 5.80477 GHz 3.39 dBm 30,39 dB
9.000 GHz 1.000 MHz -43.41 dBm 7.000 GHz 2.000 GHz 1.000 MHz 7.5 -43.37 dBm -30.37 dB
‘ il (| [ il TN

Date 22 MAY.2018 022802

Date 22 MAY 2018 022848

Middle Channel / QPSK

Middle Channel / 16QAM

l“? trim l"}-“
Ref Level 0,00 dBm  Offset 10,70 dB Mode Auto Sweep Ref Lavel 0.00 dém Offset 10,70 d& Mode Auto Sweep
SEL Count 100/100 SEL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit rIl:ﬁrv Limit llnnrv
2 _SPURIOUS LINE _ABS 2 BPURIOUS LINE
-10 dedfFE—F -10 defE—} 4
5 S E_ABS_
-30 dpr
40 dlBm
P PR PR S ey e,
T st il _50.dBm 1 i et —
70 B
-8 deni
-90 d
Start 30.0 MHz 19005 pts Stop 9.0 GHz | |[[ start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions (Spurious Emissions
| _Rengelow | RangeUup RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 650,000 MHz | 100.000 kHz 238.58201 MHz -£9.36 dBm ~46,36 0B 30,000 MHz 650,000 MHz | 100.000 kHz 226. 74663 MHz -59.40 dém 45,40 dB
725.000 M 1,000 GHz 100,000 kHz 0B0.35714 MHz | -58,31 dBm | ~45.31 4B 725.000 M 1,000 G 100000 k 005.19231 MHz | -58.48 dBm | -45.48 B
1.000 G 3,000 GHz | 1.000 MHz 1.41115 GHz -44.50 dim -31.50 dB 1.000 G 3,000 GHz | 1.000 M 1.41115 GHz -45 .44 dBm -32.44 di
3.000 7.000 GHz | 1.000 MHz 5.79578 GHz | -43.40 dBm ~30.40 4B 3.000 GHz 7.000 GHz | 1.000 MHz | 3,54 dBm -30.54 dB
2,000 GHz 1.000 MHz 7.54911 GHz -43.37 dBm -30.37 dB 7.000 GHz 2,000 GHz 1.000 MHz -+3,39 dBm -30.3% dB
il b
L i WHNNES00D o L JL (T[]

Date 22 MAY 2018 0231:08

Date. 22 MAY 2018 023022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A12-36 of 44



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG931316B

LTE Band

12 / 5SMHz

Highest Channel / QPSK

Highest Channel / 16QAM

[@)|(seeanm ) =
Ref Level 0,00 dBm Offset 10,70 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10,70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit {hack PAR Lirmit l_lrmrv PAR
2 _SPURIOUS LINE_ABS PABS 2 _SPURIOUS LINE_ABS |
10 ddfE— - 10 defE—f
S LINE_f K NE_ABS_
-20 dBr
-30 derm
40 dlBm
-
i S, A, 1 = e B A o Rty o PSR
W pa o
-50 dBm- |_,_,_
-70 dBr
-8 de
-0 dlBy -90 df
Start 30.0 MHz 19005 pts Stop 9.0 GHz | ||[ Start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions (Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 650,000 MHz | 100.000 kHz 238.32234 MHZ -59,34 dém ~40,34 0B 30,000 MHz 650,000 MHz | 100.000 kHz 249.17541 MHz 45,45 dB
725.000 MHz | 1,000 GHz 100,000 kHz 009,03846 MHz | -58.17 dBm | ~45,17 4B 725.000 MHz | 1,000 GHz 100000 kHz | 002.17033 MHz |
000 GHz | 1.000 MHz 1.42314 GHz -45.10 dBm -32.10 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.42314 GHz
000 GHz | 1.000 MHz 5.94676 GHz | -43.37 dBm -30.37 4B 3.000 GHz 7,000 GHz | 1.000 MHz | 5.79128 GHz .57 -30.57 dB
2,000 GHz 1.000 MHz -43,15 dBm -30,15 dB 7.000 GHz 2,000 GHz 1.000 MHz 7.53462 GHz -43.40 dBm -30.40 dB
il b
1 i [ | L] L i [ |
Date 22 MAY 2018 023733 Date 22 MAY 2018 02 36 47
LTE Band 12 / 10MHz
Lowest Channel / QPSK Lowest Channel / 16QAM
) [ " | iFs
Ref Level 0,00 dBm  Offset 10.70 db Mode Auto Sweep Ref Lavel 0.00 dém Offset 10,70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit rIl:ﬁrv Limit llnnrv
2 BPURIOUS INE_ABS 2 _BPURIOUS INE
-10 dedfFE—F 4 -10 defE—} 4
1 I : ABS_
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-30 derm
40 dlBim
1 A ol i R e, SIS ’ A Y it LSS
[ -50 dBm o =
70 B
-8 deni
-90 d
Start 30.0 MHz 19005 pts Stop 9.0 GHz | |[[ start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions (Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 650,000 MHz | 100.000 kHz 689.83508 MHz -£9.33 dem 5,33 dB 30,000 MHz 650,000 MHz | 100.000 kHz 676.64168 MHz -59.42 dém 45,42 dB
100,000 kHz 07101648 MH: -58,42 dBm | 725.000 MHz | 1,000 100000 kHz | 066.89560 MHz | -58 44 dBm | 44 dB
1.000 MH 1.39965 GH. B 1.000 GHz 3.000 1.000 MH 1.39985 GH. -46.28 dBm 26 dB
1.000 MHz £.90226 GHz -43.40 dBm -30.40 4B 3.000 GHz 7,000 Gl 1.000 MHz £.94726 GHz -43.42 dBm -30.42 dB
1.000 MHz 7.54961 GHz -43,20 dBm -30.20 dB 7.000 GHz 2.000 G! 1.000 MHz 7.55261 GHz -43,26 dBm -30.26 dB
T
({111 L J1 | ) .
Date 22 MAY 2019 024313 Date 22/ MAY 2019 024400
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG931316B

LTE Band 12 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

ln:u X lun
Ref Level 0,00 dBm Offset 10,70 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10,70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit Gheck P/ Lirmit l_lrwrv
2 _SPURIOUS LINE_ABS 58 2 _SPURIOUS LINE_ABS
-10 ddff—f -10 daffE—f
-30 dpr
40 dlBm
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[ — -50 dBm —
-70 dBr
-8 de
-90 df
Start 30.0 MHz 19005 pts Stop 9.0 GHz | |[[ Start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions (Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 650,000 MHz | 100.000 kHz 238,32234 MHz -£9.23 dem 46,23 0B 30,000 MHz 650,000 MHz | 100.000 kHz 2£9.38531 MHz -59.50 dém 45,55 dB
725.000 M 1,000 GHz 100,000 kHz -58,38 dBm | ~45.38 4B 725.000 M 100000 k 0B3.65385 MHz | B
1.000 G 3,000 GHz | 1.000 MHz —44.41 dBm -31.41 dB 1.000 G 1.000 M 1.40685 GHz -45.33 dBm
3.000 7.000 GHz | 1.000 MHz 580227 GHz | -43.38 dBm -30.38 4B 3.000 GHz 0 | 1.000 MHz | 6.77628 GHz 3,50 dBm -30.50 d8
2,000 GHz 1.000 MHz 7.55711 GHz -43.39 dBm -30.36 dB 7.000 GHz 2,000 GHz 1.000 MHz 7.54361 GHz -43,24 dBm -30.24 dB
L i | I I i T
Date 22 MAY 2018 0245 {8 Date 22 MAY 2019 024533
Highest Channel / QPSK Highest Channel / 16QAM
l“? trim l"}-“
Ref Level 0,00 dBm  Offset 10.70 db Mode Auto Sweep Ref Lavel 0.00 dém Offset 10,70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit rIl:ﬁrv Limit llnnrv
2 _SPURIOUS LINE_ABS 2 _SPURIOUS LINE
-10 dedfFE—F -10 deft— =
= TG E_ABS_
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<+ derr 40 dlBm
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90 dBy -90 d
Start 30.0 MHz 19005 pts Stop 9.0 GHz | |[[ start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions (Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 650,000 MHz | 100.000 kHz 22872564 MHZ -£9.55 dem -45,55 0B 30,000 MHz 650,000 MHz | 100.000 kHz 232,35382 MHz -59.26 dBm 45,26 dB
725.000 M 1,000 GHz 100,000 kHz 077.60980 MHz | -58,48 dBm | ~45,48 4B 725.000 M 1,000 G 100000 k 066.89560 MHz | -58.26 dBm |
1.000 G 3,000 GHz | 1.000 MHz 1.41365 GHz -44.08 dBm -31.068 dB 1.000 G 3.000 GHz | 1.000 M 1.41365 GHz -45.64 dBm
3.000 7.000 GHz | 1.000 MHz -43.35 dBm -30.35 4B 3.000 GHz 7.000 GHz | 1.000 MHz | 5.79528 GHz 3.42 dBm -30.42 d8
2,000 GHz 1.000 MHz -43.41 dBm -30.41 dB 7.000 GHz 2,000 GHz 1.000 MHz 7.585161 GHz -43.36 dBm -30.36 dBb
il b
L i WHNNES00D o L JL (T[]

Date 22 MAY 2018 025167

Date. 22 MAY 2018 025243
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG931316B

LTE Band 12/ 1.4MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

[@)|(seeanm ) =
Ref Level 0 Offset 10,70 dB Mode Auto Sweap Ref Level dem Offset 10,70 dg Mode auto Sweep
SGL Count 1 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PAR Limit l_lrmrv PAR
2 _SPURIOUS LINE_ABS PABS 2 _SPURIOUS LINE_ABS o
10 ddfF— = 1o e}
S _LINE i E NE_ABS_
20 B -20 dBr
-30 der -30 dBm
=40 dBrr -40 dBm
" o P ="
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-50d8 1 e ona b -50 dBm I hs
-70 dB -70 dBmy
-80 dai -80 dBm
-90 dB -9 df
Start 30.0 MHz 19005 pts Stop 0.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 650,000 MHz I 100.000 kHz 684.88756 MHz -59,35 dBm -%5.3‘\ o8B 30,000 MHz 690.000 MHz | 100.000 kHz 241,91904 MHz -59,48 dBm -45.48 dB
725.000 MHz 000 GHz 100.000 kHz 086.95055 MHz | -58,28 dBm 725.000 MHz | 1,000 G 100.000 kHz | 002 44505 MHz | -58.35 dBm -45.35 di
000 GHz | 1.000 MHz 1.39865 GHz -47.39 dBm 1.000 GHz 3.000 GHz 1.000 MHz 1.41415 GHz -46.05 dBm -33.05 dB
000 GHz | 1.000 MHz 6.80327 GHz | -43.23 dBm ~30.23 dB 3.000 GHz 7.000 GHz | 1.000 MHz | 6.94876 GHz -43.50 dBm ~30.50 dB
2,000 GHz 1.000 MHz 7.55411 GHz -43.32 dBm -30,32 B 7.000 GHz .000 GHz 1.000 MHz 7.55061 GHz -43.42 dBm -30.42 dB
g

TITNTII o8

Date 21 MAY 2048 223817

Date 21 MAY 2018 223927
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Highest Channel / 64QAM

i
Ref Level 0,00 dém Offset 10,70 dB Mode Auto Swesp
SGL Count 100/100
@1 AvgPwr
Limit (theck
INE_ABS 58
A .
e e
Start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 650,000 MHz I 100.000 kHz 240.26987 MHz -59.48 dBm -40,48 dB
725.000 M 1,000 GHz 100.000 kHz 007.39011 MHz | -58,23 dBm dB
1.000 G 3,000 GHz | 1.000 MHz 1.43014 GH. -46.58 dBm 58 dB
3.000 000 GHz | 1.000 MHz 6.79878 GHz | 3.51 dBm ~30.51 dB
7.000 GHz 2,000 GHz 1.000 MHz -43.36 dBm -30.36 dB
il
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Date 21 MAY 2016 224239

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG931316B

LTE Band 12 / 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

[&)|(sveemm ) (E
Ref Level 0 Offsat 10,70 dB Mode Auto Swesp Ref Lavel dBm Offset 10,70 d& Mode Auto Sweap
SGL Count 1 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit {hack PAR Lirmit l_lrmrv PAR
2 _SPURIOUS LINE_ABS PABS 2 _SPURIOUS LINE_ABS o
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-70 dBr
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Start 30.0 MHz 19005 pts Stop 9.0 GHz | ||[ Start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions (Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 690.000 MHz | 100.000 kHz 233.013%9 MHz -£9.43 dem 15,43 30,000 MHz 650,000 MHz | 100.000 kHz 683.69805 MHz -59.58 dBm -45,58 0B
725.000 MHz | 000 GHz 100.000 kHz | 002,71978 MHz | -58.18 dBm | 725.000 MHz | 1,000 G 100.000 kHz | 001,34615 MHz | -58.40 dBm | dB
000 GHz | 1.000 MHz 1.39865 GHz -47.57 dBm 1.000 GHz 3.000 GHz 1.000 MHz 1.41315 GHz 80 dBm -33.80 dB
000 GHz | 1.000 MHz 5.90276 GHz | -43.43 dBm -30.43 dB 3.000 GHz 7,000 GHz | 1.000 MHz | 5.94576 GHz -43.35 dBm 30,35 dB
2,000 GHz 1.000 MHz 7.54911 GHz -43.35 dBm -30.35 dB 7.000 GHz 2,000 GHz 1.000 MHz 7.56011 GHz -43.41 dBm 30,41 dB
b

Date 21 MAY 2048 23-01:04
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Highest Channel / 64QAM
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Ref Level 0,00 dBm
SGL Count 100/100

offsat 10.70 d& Mode Auto Sweep

@1 AvgPwr
Limit hack
INE_ABS
—‘me\-‘\#“"h g A el
Start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 690.000 MHz | 100.000 kHz 238,62069 MHz -£9.15 dem ~46,15 0B
725.000 M 1,000 GHz 100.000 kHz | -58,28 dBm | dB
1.000 G 3,000 GHz | 1.000 MHz -47.37 dBm dB
3.000 000 GHz | 1.000 MHz 3.37 dBm -30.37 4B
7.000 GHz 2,000 GHz 1.000 MHz -43,24 dBm -30.24 dB
il
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Date 22 MAY 2018 02 14.46

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG931316B

LTE Band

12 / 5SMHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

—

(=)

Ref Level 0 Offset 10,70 dB Mode Auto Sweap Ref Lavel dem Offset 10,70 dg Mode auto Sweep
SGL Count 1 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PAR Lirmit l_lrmrv PAR
2 _SPURIOUS LINE_ABS PABS 2 _SPURIOUS LINE_ABS o
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-30 dBm
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L] st it g _50.dBm b S it ol vtmaliatlh
o
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-80 dBm
-90 dB -9 df
Start 30.0 MHz 19005 pts Stop 0.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 650,000 MHz I 100.000 kHz 241.58921 MHz -fﬁ.Z* dB 30,000 MHz 690.000 MHz | 100.000 kHz 233,34333 MHz -59,20 dBm -45,20 dB
725.000 MHz | 000 GHz 100,000 kHz 00451758 MHz | -45,22 dB 725.000 MHz | 1,000 G 100000 kHz 004.81758 MHz | 58,30 dim | -45.30 d&
000 GHz | 1.000 MHz 1.39915 GHz - 1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz 15 dBm -33.15 dB
000 GHz | 1.000 MHz 6.79228 GHz | -43.36 dBm ~30.36 dB 3.000 GHz 7.000 GHz | 1.000 MHz | 6.79428 GHz =43 .40 dBm ~30.40 dB
2,000 GHz 1.000 MHz 7.54911 GHz -43.31 dBm -30,31 dB 7.000 GHz .000 GHz 1.000 MHz 7.E5011 GHz -43,25 dBm -30.25 dB
r g
‘ i T a [ i (U -
Date 22 MAY 2018 021759 Date 22 MAY 2018 02 1608
Highest Channel / 64QAM
i
Ref Level 0,00 dém Offset 10,70 dB Mode Auto Swesp
SGL Count 100/100
@1 AvgPwr
Limit (theck
INE_ABS 58
P PN M-—-ﬂ*—-—ﬂ—w
Start 30.0 MHz 19005 pts Stop 9.0 GHz
spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 650,000 MHz I 100.000 kHz 687.85607 MHz -59.56 dBm -fﬁ.SE— dB
725.000 M 1,000 GHz 100,000 kHz 081.73077 MHz | -58,21 dBm -45.21 dB
1.000 G 3.000 GHz | 1.000 MHz 1.42314 GH. -46.93 dBm -33.99 dB
3.000 000 GHz | 1.000 MHz 6.88876 GHz | 3.51 dBm ~30.51 dB
7.000 GHz 2,000 GHz 1.000 MHz 7.54711 GHz -43.40 dBm -30,40 dB

i io|
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG931316B

LTE Band 12 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

[@)|(seeanm ) =
Ref Level 0 Offset 10,70 dB Mode Auto Sweap Ref Level dem Offset 10,70 dg Mode auto Sweep
SGL Count 1 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PAR Limit l_lrmrv PAR
2 _SPURIOUS LINE_ABS PABS 2 _SPURIOUS LINE_ABS o
10 ddfF— = 1o e}
S_LINE_J L NE_ABS_
-20 dBr
-30 derm
-40 dBm
B e N ™ ~—
b B e e d catuiadinll, stz v i it
-70 dBmy
-80 dBm
-90 dB -9 df
Start 30.0 MHz 19005 pts Stop 0.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions (Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 650.000 MHz I 100.000 kHz 233.67316 MHz -40,63 dB 30,000 MHz 690.000 MHz | 100.000 kHz -59,51 dBm -45 51 dB
725.000 MHz | 000 GHz 100,000 kHz 007.39011 MHz | 725.000 MHz | 1,000 G 100000 kHz -58,31 dim | -45.31 dB
000 GHz | 1.000 MHz 1.39965 GHz 1.000 GHz 3.000 GHz 1.000 MHz -47.49 dBm -34.40 dB
000 GHz | 1.000 MHz 6.90926 GHz | -43.53 dBm 3.000 GHz 7.000 GHz | 1.000 MHz | 6.90026 GHz -43.25 dBm ~30:25 dB
2,000 GHz 1.000 MHz 7.55361 GHz -43.32 dBm 7.000 GHz 2,000 GHz 1.000 MHz 7.56361 GHz -43.42 dBm -30,42 dB
b
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Highest Channel / 64QAM

lnn

Ref Level 0,00 dBm
SGL Count 100/100

offsat 10.70 d& Mode Auto Sweep

@1 AvgPwr
Limit (theck
INE_ABS 58
A o H'M""-""'"‘""""—""“""‘-
Start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 650,000 MHz I 100.000 kHz 243.89805 MHz -59,50 dBm -fﬁ.SL‘- o8B
725.000 M 1,000 GHz 100.000 kHz 000.03846 MHz | -58,25 dBm 2548
1.000 G 3.000 GHz | 1.000 MHz 1.41315 GH: -46.38 dBm -
3.000 000 GHz | 1.000 MHz 6.75378 GHz | 3.46 dBm 30,46 dB
7.000 GHz 2,000 GHz 1.000 MHz -43.38 dBm -30,3€ dB
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wamanias. FCC RADIO TEST REPORT

Report No. : FG931316B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0078
40 Normal Voltage 0.0052
30 Normal Voltage 0.0004
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0010
0 Normal Voltage 0.0069

-10 Normal Voltage 0.0024 PASS
-20 Normal Voltage 0.0016
-30 Normal Voltage 0.0004
20 Maximum Voltage 0.0079
20 Normal Voltage 0.0000
20 Battery End Point 0.0013

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

ea FCC RADIO TEST REPORT

Report No. : FG931316B

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 5MHz VI‘B’Z::L”
Temperature Voltage
(°C) (Volt) Frequency Offset (Af) —_—
(Hz)
50 Normal Voltage -5.5
40 Normal Voltage 37
30 Normal Voltage 0.3
20(Ref.) Normal Voltage 0
10 Normal Voltage 0.7
0 Normal Voltage -4.9
-10 Normal Voltage 1.7 PASS
-20 Normal Voltage 11
-30 Normal Voltage -0.3
20 Maximum Voltage -5.6
20 Normal Voltage 0
20 Battery End Point 0.9
IMAX(A\f)| = 5.6Hz
Frequency Stability Frequency (MHz) Limit Line Result
fL — [IMAX(AT)| 699.022694 > 699 MHz
PASS
fu + [IMAX(AT)] 715.964406 < 716 MHz
TEL : 886-3-327-3456 Page Number : A12-44 of 44

FAX . 886-3-328-4978




samanas. FCC RADIO TEST REPORT Report No. : FG931316B
LTE Band 13
Peak-to-Average Ratio
Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 3.25 4.52 3.94 5.59 PASS
Highest CH - - - -
Mode LTE Band 13/ 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH - - - -
Middle CH 4.81 6.23 - - PASS
Highest CH - - - -
TEL : 886-3-327-3456 Page Number : A13-1 of 30

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG931316B

LTE Band 13 / 10MHz / QPSK

Middle Channel / 1RB

(a=) (a=)
Ref Lovel 30.00 chm  Offset 1050 66 Ref Lovel 30.00 gbm  Offset 10,60 b
e At a0l AQr s e RBW 10 MHz o At a0 ds  AGT Z s e RBW 10 Mz
(@153 View 8153 View
o = o =
=
0.0 0.0
e
\\
Il
1E ‘ - 1E ‘. T
i 3
| 1
1E 1E 4
CF 782.0 MHz ean Pyr + 20,00 dB CF 782.0 MHz Mean Pyer + 20,00 dB
e ry G e OF Funetion Samples: 130000 e ry G e OF Funetion Samples: 130000
Mean | Peak |  Crost | 10¢ | 10% [ pawe | oose | Mean | Peak | Crast | 0% | 1% | | poise |
Trace 1 | 15.73dbm 22 66 dbm 3 d 2.4 dB 3. Trace 1 | 2176 obm 26,22 dhm 4.96 da 2.41d8 4,00 da 441 48
Il [T Il
Date 22 MAY 2018 16:14 10

Date 22 MAY 2018 161423

Middle Channel / 1RB

LTE Band 13 / 10MHz / 16QAM

(@) (@)
Ref Lovel 30.00 chm  Offset 1050 66 Ref Lovel 30.00 chm  Offset 1050 66
e At a0l AQr 2ms @ RBW 10 MHz o At a0 ds  AGT 2 ms @ RBW 10 MKz
(@153 View (@153 View
L
X
0.0 ‘I 0.0 -
1E. 1E4 \
= = i
1
\
1E . 1E 1 5
1E 1E t
2 2 s
|
CF 782.0 MHz ean Pyr + 20,00 dB CF 782.0 MHz Mean Pyer + 20,00 dB
e ry G e OF Funetion e ry G e OF Funetion Samples: 130000
Mean | Peak |  Crest | 0% | [ Mean | Peak | Crast | 0% | 1% |
Trace 1 | 1510 0km 2302 dhm 3.92 da 2.72 dB Traco 1 £5 dhim 6,14 da 3.07 dB 494 da
- L— -
Date 22 MAY 2016 161227

Date: 22 MAY 2018 161336

LTE Band 13

/ 10MHz / 64QAM

Middle Channel / 1RB

(a=) (a=)
Ref Lovel 30.00 chm  Offset 1050 66 Ref Lovel 30.00 chm  Offset 1050 66
Jo ALt 30 d8 AQT 2 ms & RBW 10 MHz Jo ALt 30 c8 AQT Zms = RBW 10 MHz
(@153 View
==
L
00 ll 00
t
1E - e L ¥
Y
1E 1E
CF 782.0 MHz ean Pyr + 20,00 dB CF 782.0 MHz Mean Pyer + 20,00 dB
e ry G e OF Funetion Samples: 130000 e ry G e OF Funetion Samples: 130000
Mean | Peak | Crest | 0% | 10% [ pawe | ooe | Mean | Peak | Crest | 0% | 1% | b1 | oo |
Trace 1 | 17.36 0bm 22 ib dhm .90 da 2.5 0B .72 4B 4,81 0B +.84 4B Trace 1 | 1863 obm 26,03 dhm 7.40 d8 3.10 dB 507 da 6.23 dB 6.94 4B
L— — L— —
- W i [—
Date: 22 MAY. 2018 16:1201 Date: Z2MAY 2018 16:12.16

TEL : 886-3-327-3456

FAX . 886-3-328-4978

Page Number

1 A13-2 of 30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG931316B

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.93 4.88 - - - -
Middle CH - - - - 485 | 491 9.77 9.83 - -
Highest CH - - - - 4.86 4.86 - - - -
Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.88 - - - - -
Middle CH - - - - 4.86 - 9.79 - - -
Highest CH - - - - 4.88 - - - - -
TEL : 886-3-327-3456 Page Number : A13-3 of 30

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG931316B

LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Date: 22 MAY 2018 151798

[ Ly [
14 L&
Ref Lovel 30.00 chm  Oftsat 10.60 66 = RBW 100 RafLavel 90,00 ghm  Offset 10,90 b w ROW 100 bhz
e At dE SWT 19 us @ VBW 300 & Mode Auto FFT ko Att ELT 1945 @ VBW 300 4Hz  Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
(@50 M fo 351 Max
CLED T6.99 o CLED 5
N 163000 Sz 4a 100 MHz|
ane g 2000 diy s nilg 2600 di
i 1923000000 M4 . A N A R H0D0G MH4|
10 10 o f
i 158.7 ] et 159,41
0 dim— 0 dam—
100 dam ¢ a0
L
20 of - - o o
ol = A
a0
-0 -0
CF 779.5 MHz 1001 pts Span 10,0 MHz CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker Markear |
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Result Type | Ref | Tre | %-value I ¥-valug | Function | Function Result |
M1 f 781638 M 1539 dam e down 4,325 - 1 ¥ : 14 55 dam e down 4875 MRz ||
T1 i 777.082 M ~10.43 dBm nda 1 1 nda 26,0048 ||
T2 1 781,988 M -10,63 dam 0 factor T2 1 0 factor |

Date 22 MAY, 2018 151728

Middle Channel / 5MHz / QPSK

Middle Channel / 5SMHz / 16QAM

'

Date: 22 MAY 2018 15:29.30

[ Ly [
14 L&
Ref Lovel 30.00 chm  Oftsat 10.60 66 = RBW 100 RafLavel 90,00 ghm  Offset 10,90 b w ROW 100 bhz
e At dE SWT 1945 @ VBW 300 4Hz  Mode Autg FFT ko Att ELT 1945 @ VBW 300 4Hz  Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
@ 1Pk Max
CLED 43 B CLED
N 5 AHIDO MMz \ 26000 MHz
Rk il 2600 di) i 2600 diy
. A n . P T ety 1.843HO0000 M4 - g o 1 9USHOOD0Y Mz
= ] } actor | 1619 = i \ 159,5
A | A s [ )
0 dim— 7 t 0 dam— 7 T
s ! L1
10 i ’ 10 diim £ LS
) / 1
o s 20 dém i
Y 7 : Fi - =
e
40 40 de
<50 dim— <50 diymn—
-0 -0
CF 702.0 MHz 1001 pts Span 10,0 MHz CF 702.0 MHz 1001 pts Span 10.0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Result | Type | Ref | Tre | ¥-valug | Function | Function Result |
(- f 782.32 W) 16.43 dBm e down - 1 e down 4,908 MRz ||
T1 i 779.582 M & dBm nda 1 1 nda 26,0048 ||
T2 1 784,428 M 9.32 dam 0 factor T2 1 0 factor |
T

Date 22 MAY, 2018 152942

Highest Channel / 5SMHz / QPSK

Highest Channel / 5SMHz / 16QAM

[ Lty [
14 L&
Ref Lovel 50.00 déim  Offset 10.80 db = RBW 100 k Raf Laval 50.00 dbm  Offset 10,80 dit = RAW 100 kHz
e ALt de  SWT 19 us = VBW 3004 Mode Auto FFT ke Att e SWT 12 4= @ VBW 3004z Mode Auto FFT
SGL Count 100/10d SGL Count 100/108
(@370 Max
[T 5.21 dam)| [T 5,49 dnm]
n— 2100 Al 31100 M|
o = g 2600 41 s g
il B i ) Rt | Bugar 0000 Mz il ; i R i
| 161.7) K )
0 dBm— = 0 dim— 5
-1 7 -10
\
A3 e X
40 40 d
50 dm— -50 dém—
60 dBm 60
CF 704.5 MHz 1001 pts Span 10.0 MHz CF 704.5 MHz 1001 pts Span 10.0 MHz
Marker | Markar |
Type | Ref | Tre | X-value 1 Y-value | _Function__| Function Resull Type | Rof | Tre | X-value 1 Y-value | _Function__| Function Result |
M1 1 1521 dBm ndB. down 4,555 MHz | [ 1 L1 #Hz 14.43 dBm ndB. down 4,855 MHz ||
i i -10.48 nds 0 da | 31 i -11.93 dbm nds
T2 1 10,5 dam Q facior 1813 || T2 1 11,57 dam Q facior
i T

Date: 22 MAY 2018 15:30:54

Dals 22 MAY 2018 15,2042

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A13-4 of 30




wamanias. FCC RADIO TEST REPORT Report No. : FG931316B

LTE Band 13

[e=] . (a)
0.00 G0m  Offset 10,00 ob w RAW 300 bz RafLavel 9000 gim  Offset 10.00 b w ABW 30
e At e SWT  12.6us @ VBW 1Mz Mode AutgFFT ko Att B SWT 126 us e VBW Mode Aute FFT
SiL Count 1007100 SGL Count 1007100
F [@:Fk Max
™M)
20dem T 2o deer ¥ 26.00 dB
1 - \Ya Bw B.77000 1 - F ~” L. \ 5830000000 MHz|
) factol i or \ 79,4
[ / \
0 dm— f— 0 dam— I gl s L
16 dam- Y 10 da L \.
| ‘ f \ i
20 dem - e 20 dem —f e e
-30 de: - 0 :
40 d -
- 5t B — -
-5 dim: -0
CF 702.0 MHz 1001 pts Span 20,0 MHz CF 702.0 MHz 1001 pts Span 20.0 MHz
Marker | Markear |
Type | Ref | Tre X-value 1 ¥-value | Function | Function Result | Type | Ref | Tre | | Function | Function Result |
M1 f 78367 e down | ML L ncla down
T1 1 nda 1 i nda
T2 1 0 factor T2 1 0 factor
- T
Date: 22 MAY 2018 1549 45 Date: 22 MAY 2018 1548 37

TEL : 886-3-327-3456 Page Number 1 A13-5 of 30
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG931316B

LTE Band 13

Lowest Channel / 5MHz / 64QAM

Ref Lovel 000 dim  Oftset 10,60 db = RBW 100 &
e At e SWT 19 us @ VBW 300 & Mode Aute FFT
SiL Count 1007100
@R Max
[TETE] anm|
) 105800 )
bk 2000 diy|
it 1-BEIHO0000 M
159.4)
0 dam- -
10 dam -
y
20 dem L
N
I
-30 de: ot
40 7
50 g mmg
-0
CF 779.5 MHz 1001 pts Span 10,0 MHz
Marker |
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Result |
M1 f 781 12.57 dam e down 4885 Wz |
T1 i 777.08 13.27 db nda 26,00 d8
T2 1 781,958 MHz 23 dém @ factor
-
. | CHPURENED

Date: 22 MAY 2018 153826

Middle Channel / 5SMHz / 64QAM

Middle Channel / 10MHz / 64QAM

=] (=
Ref Lovel 000 dim  Oftset 10,60 db = RBW 100 & RafLavel 90,00 ghm  Offset 10,90 b w ROW 300 bz
e At e SWT 1945 @ VBW 300Kz Mode Autg FFT e Att B SWT 1260z @ VBW 1 Mode Aute FFT
SiL Count 1007100 SGL Count 1007100
@R Max [@:Fk Max
CLED o anm| CLED i
" T4, 19900 Az P 63,2690 MHz|
bk i) o Tada 26.00 o
it B (I B i O e i = 790000000 Mz
7 v / Q facte \ 80,0
0 dim— : - 0dam -
10 dém -10 dam
20 dBm 20 dBm 1 A Y =
o ; M
-30 g = - ol 0 ==
40 i
50 dm—
&0 -0
CF 702.0 MHz 1001 pts Span 10,0 MHz CF 702.0 MHz 1001 pts Span 20.0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug | Function | Function Result | Type | Ref | Tre | %-value I ¥-valug | Function | Function Result |
M1 f 783108 M n e down 4FEE M ML L 783.390 MRz 13.95 dam e down 570 Wz
T1 i 779.582 M nda 1 12,88 dbm nda 26,00 d8
T2 1 784.438 M @ factor 1 - a8m q factor

Date: 22 MAY 2018 154422

Date 22 MAY 2018 16.0157

Highest Channel / 5MHz / 64QAM

Ref Lovel 50.00 dim  Offset 10.80 di = RBW 100 kHr

e ALt e SWT 10 us @ VBW 300kH:  Mode Autg FFT
S6L Count 1007100
(@150 Max
[ ED
20 dim

10

o dam:

-10
¥

20

30 gt :
. r o
40 d
50 dim—

60 dBm
CF 704.5 MH2 1001 pts Span 10.0 MHz

Marker |

X-value 1 Y-value | _Function__| Function Result

Type | Ref | Tre |
M1 T

782 682 Mhz 13.73 dBm ndB down 4,885 MHz
1 Mz nds 26.00 da
T2 1 Q facior

Dafe: 22 MAY 2018 15:44.58

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A13-6 of 30




wamanias. FCC RADIO TEST REPORT Report No. : FG931316B

Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.51 4.51 - - - - - -
Middle CH - - - - 4.48 4.49 9.01 9.01 - - - -
Highest CH - - - - 4.50 4.50 - - - - - -
Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.49 - - - - - - -
Middle CH - - - - 4.48 - 9.05 - - - - -
Highest CH - - - - 4.49 - - - - - - -
TEL : 886-3-327-3456 Page Number : A13-7 of 30

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG931316B

LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Date: 22 MAY 2018 151701

[ Ly [
14 L&
Ref Lovel 30.00 chm  Oftsat 10.60 66 = RBW 100 RafLavel 90,00 ghm  Offset 10,90 b w ROW 100 bhz
e At dE SWT 19 us @ VBW 300 & Mode Auto FFT ko Att ELT 1945 @ VBW 300 4Hz  Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
(@50 M @351 max
[TETED] 15 ™M) T
N 1100 Mz
ane Oce B v Bl s Bl 4505 MHz,
5 T i oy e (Il & 5 A= L
10 i 10 i i
0 dime— L 4 0 diim— f i
fe i - - a8 l“
o e I Notlaan
200 ¢ - S — T
.5 - 5 oy
a0 =
-0 -0
CF 779.5 MHz 1001 pts Span 10,0 MHz CF 779.5 MHz 1001 pts Span 10,0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug I ¥-value | Function | Function Resull | Type | Ref | Tre | %-value I ¥-value | Function | Function Result |
M1 f 710,82 W) 15,56 dam | - 1 14 43 dam
T1 i 8.73 dBm Oce 8w +.505404505 MHz | 1 1 9.22 dbm Oce 8w
T2 1 .64 dim | T2 1 dam

Date 22 MAY, 2018 151713

Middle Channel / 5MHz / QPSK

Middle Channel / 5SMHz / 16QAM

'

Date: 22 MAY 2018 153006

[ Ly [
14 L&
Ref Lovel 30.00 chm  Oftsat 10.60 66 = RBW 100 RafLavel 90,00 ghm  Offset 10,90 b w ROW 100 bhz
e At dE SWT 1945 @ VBW 300 4Hz  Mode Autg FFT ko Att ELT 1945 @ VBW 300 4Hz  Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
@ 1Pk Max
CLED T4 danm CLED ¥}
. A000 MM . AL B5000 MMz
20 diry 4 +470 MH2 e 4485514486 MHz|
1 — — — 1 -
i | i
] | [ |
0 dim— : 0 dam— ]
\ ’r‘ l
10 dém ] a0 i T
2 / \
20 o e —- 20 dém g
ke == - - S p =
e e
40 40 de
50 dm— 50 dfim—
-0 -0
CF 702.0 MHz 1001 pts Span 10,0 MHz CF 702.0 MHz 1001 pts Span 10,0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Resull | Type | Ref | Tre | %-value I ¥-valug | Function | Function Result |
(- f 783.249 M 15.14 dam | - L 15.21 dem |
T1 i 951 dBm Oce 8w 4478 MHz | 1 1 .69 dBm Oce 8w 4435514486 MHz ||
T2 1 .60 dim | T2 1 |

Date 22 MAY, 2018 152953

Highest Channel / 5MHz / QPSK

Highest Channel / 5SMHz / 16QAM

[ Lty [
14 L&
Ref Lovel 50.00 déim  Offset 10.80 db = RBW 100 k Raf Laval 50.00 dbm  Offset 10,80 dit = RAW 100 kHz
e Att dE SWT 19 us @ VBW 300 & Mode Auto FFT ke Att e SWT 12 4= @ VBW 3004z Mode Auto FFT
SGL Count 100/10d SGL Count 100/108
@71 M
[T [T 19,42 dnm|
n— 11000 M
RcHm € B 3 i 0GE B 04496 MH:
o | —r A rid i Poinoal ik
1 - - - 10 — - -
[ \
0 dfim— 0 dom— 4 IL
-1 10 ] !
/ \
4 \
210 d —h—
304 e
40 40 d
50 dm— -50 dém—
-60 dBm 60
CF 704.5 MHz 1001 pts Span 10.0 MHz CF 704.5 MHz 1001 pts Span 10.0 MHz
Marker | Markar |
Type | Ref | Tre | X-value 1 Y-value | _Function | Function Resull | Type | Rof | Tre | X-value 1 Y-value | _Function | Function Result |
M1 1 15,43 dBm | - 1 784,11 Wz I
T S 1 Oce 8w 4495504436 Hz | 1 L Oce 8w 4 49EE04496 MHz ||
T2 1 | T2 1 |
Cafe: 22 MAY, 2018 153017 Defe 22 MAY, 2013 15,3030

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A13-8 of 30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG931316B

LTE Band 13

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

(a=) : (a)
0.00 G0m  Offset 10,00 ob w RAW 300 bz RafLavel 9000 gim  Offset 10.00 b w ABW 30
e At MdE SWT  12.6us @ VBW 1MHz  Mode Autg FFT e Att MGE SWT 126 us e VEW Mode Aute FFT
SiL Count 1007100 SGL Count 1007100
F [@:Fk Max
[TETED]
20 diry . - ' 20 dény T )
- s, 9 VAt — £ " [ TP T A r e
10 : t 10 - ;
/ \ / \
0 .am- £ L 0 dam £ .
/ | I \
100 : 10 e 7 -
/ 0V P o=
20 dem = 20 dim L i
a0 - 0
40 dam A0 -
0 dbm e
&0 -0
CF 702.0 MHz 1001 pts Span 20,0 MHz CF 702.0 MHz 1001 pts Span 20.0 MHz
Marker | Markear |
Type | Ref | Tre ¥-value | Function | Function Result | Type | Ref | Tre | | Function | Function Result |
M1 1 16.52 dBm M1 1 m
T1 1 10.21 dém Oce Bw 1 i Oce Bw 5.010889011 MHz
T2 1 10,53 dim T2 1
-

Date 22 MAY 2018 1549 14

Cata 22 MAY, 2018 154825

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A13-9 of 30



wamanias. FCC RADIO TEST REPORT Report No. : FG931316B

LTE Band 13

Lowest Channel / 5MHz / 64QAM

Ref Lovel 50.00 dim  Offset 10.80 di = RBW 100 kHr

le ALt e SWT 12 = @ VAW 300 kHz
SGL Court 1007100
@71 Max

Mode Autg FFT

[CETEY)
20 dbm

7200 A1
486 MH2|

Qe B

0 dam-

1 ot .
100 e

20 dim / :

Y/
=30 s e

CF 779.5 MHz 1001 pis

Marker

Type | Ref | Tre |
L 1

Span 10.0 MHz

| Function |

Function Result |
Tl ¥

= 1

Oce Bw

514486 MHz

Date 22 MAY 2018 15:38 14

Middle Channel / 5SMHz / 64QAM

. (=
Ref Lovel 30.00 chm  Offset 10,00 0B = RBW 100 bz RafLavel 9000 cim  Offset 10,60 b = ROW 300
e At e SWT 1945 @ VBW 300Kz Mode Autg FFT e Att B SWT  126us e VBW 1 Mode Aute FFT
SiL Count 1007100 SGL Count 1007100
@R Max [@:Fk Max
M1[1] [LETEY]
20 dim . g Sp 2t 20 dar
Oce 8w I 4.4 §76 MHz
- N Y
10 - s W ; 10 T R s ==
| |
01 dam- J i i 0 - I bl . 1
f 1 / |
10 dam - L 10 dam L +
20 dim ! 20 dém 7 e
- Y —, o
e e R -30 =
40 da 1
50 dim—
-0 -0
CF 702.0 MHz 1001 pts Span 10,0 MHz CF 702.0 MHz 1001 pts Span 20.0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Result | Type | Ref | Tre | %-value I ¥-valug | Function | Function Result |
ML L 783 748 MHZ 13,09 dBm | L 782570 MH: m
T1 i T .43 dBm Oce Bw 4475524478 MHz 1 1 7 Oce Bw 5.050949051 MHz
T2 1 78 8.16 dBm T2 1 786
- — -
it HAED

Date: 22 MAY 2018 15,4034

Date 22 MAY, 2018 16.01

Highest Channel / 5MHz / 64QAM

[=]
Ref Lovel 50.00 dim  Offset 10.80 di = RBW 100 kHr
e Att dE SWT 12 45 @ VBW 3004kH:  Mode Auto FFT
6L Count 1007100
Man
[T i dim|
[— 7 00 Al
il [ e B £.AB551 4480 MH3|
X ;
10 8 v T 3
( \
0 dfm— . - )
/ \
-10 da °
/ \
200 dBm 4
4J A
30 de % : e
P e - =
40 d
50 dim—
60 dBm
CF 704.5 MH2 1001 pts Span 10.0 MHz
Marker |
Type | Ref | Tre | X-value 1 Y-value | _Function Function Result |
M1 1 52 MHz 12.70 dm
¥1 | .45 dgm Oce Bw 4 485514486 MHz
T2 1 5,85 dBm
i

Dafe: 22 MAY 2018 15:40'45

TEL : 886-3-327-3456 Page Number
FAX . 886-3-328-4978

1 A13-10 of 30



wamanias. FCC RADIO TEST REPORT Report No. : FG931316B

Conducted Band Edge

TEL : 886-3-327-3456 Page Number 1 A13-11 of 30
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG931316B

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

[ JU

Date 22 MAY 2018 16:24:27

o
(overm ) (%
RefLevel 30.00 dbm  Offset 10.80 d& Mode Aute Sweep Ref Level 30,00 d&ém Offset 10.80 dB Made suto Sweep
ScL Courit 100/100 SGL Count 1007100
@1 AvgPwr (@1 AvgPwr
Limit fheck PARS Limit Ghack
20 dbiwe—_koupious | e ans paks 20 dbipe—$RURLOUS | INE ABS
S ﬂ 10 dbm J
[ ocem |
I‘ ’
1} -10 dBm — :
il /
| \ -20 dBm f
/1 i /]
LINE Al J 1\ =P /' \
i 40 dBm F—X
Y AN
‘ I <50 dBm ,7 1
S0 dem I
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
:Spuriuus Emissions | Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs | avimit | Rangelow | Rangeup | RBW | Friquency |__powerabs | Avimit
763,000 MHz2 775,000 MHz 6.250 kHz 770/150B5 MH2 -61.27 dBm -26.27 & || (| 763,000 MHz 775.000 MHz 6250 kHz 77411888 MHz ~61.47 dBm
775.000 MHz | 775.900 MHz | 100.000 kHz 775.86588 MHz -45.12 dBm -36. | 775.000 MHz 775,900 MHz | 100,000 kHz 77587797 MHz | -43.47 dBm
776.000 MHz 8 MHz =40 | 775.900 MHz 776.000 MHz | 30,000 kHz 775.90684 MHz -54.25 dim
77T, 3 MHz | -10.60 dB | Mz 788,001 Y
i 786.07617 MHz -41.33dB || . MHz 7848, 101 z 000 kHz
786.100 MHz 793,000 MHz 790.13392 MHz [ 788,100 MHz 793,000 MHz | 100,000 kHz 5 |
793.000 MHz 805.000 MHz 793.000 MHz BOB.000 MHz 6,250 kHz B12.03247 MHz -61.31 dBm

[ 1

Date 22MAY.2018 16:31112

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ax
ctrum I A
Reflevel 30.00 dBm Offset 10.80 dB Mode Auta Sweep Ref Level 30,00 dém  Offset 10.80 d& Mode Asuto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 AvgPwe
Limit §heck PARS Limit ¢hack PASS
20 dhhie LOUIRIOLIS INE ARS pDARE 20 qBru.u SRURLOUS 1NE 8BS DAKS
10 dBm 10 dBm
i 1
[ ‘ B dBm [
! l -10 dBm — T
=1 | |
] .\\ -20 dem J‘ l(
L sy f:-‘:'rf_. e W\
\T‘ -40 dBm P
-50 diim
v I -of dem T
Start 764.0 MHz 7007 pts Stop BOG.0 MHz | ||['Start 763.0 MHz 7007 pts Stop 806.0 MHz
ISpr.lriuus Emissions | Spurious Emissions
Range Low RangeUp | RBW | Frequency | Ppowerabs | ALimit | Rangetow | Rangeup | RBW | Fraquency | powerabs | ALirnit
763.000 MHz | 775.000 MHz 6.250 kHz 774,08292 MHz | -61.31 dém | -26.31.a8 ||| 763.000 MHz 775.000 MHz 6.250 kHz 771.21778 MHz -61.21 dbm -26.21 dB
775.000 MHz | 775,900 MHz | 100.000 kHz 775.88786 MHz -38.65 dBm -25.65dB || T75.000 MHz 775,900 MHz | 100,000 kHz 775.89865 MHz I -49,33 dBm -36.33 d8
b 775.000 MHz 30.000 k 775.98806 MHz -40.67 dBm -27.87.d8 | 775.900 MHz 776,000 MHz 30.000 kHz 5.89355 MHz ~£3.70 dém | -40.70 de
781,36464 MHz | 5.77 dim | -2 | 1Hz | o 4
i 788.03432 MHz -46.40 dém | 000 MHz z 060 kHz (05918 MHz 24.02
786.100 MHz 793.000 MHz 788.13671 MHz '-?2‘56 dBm 782,100 MHz 793,000 MHz | 100,000 kHz 7588,10734 MHz | -20.91 dB
793.000 MHz 605.000 MHZ B02.22727 MHz ~61.20 ditm | | 793,000 MHz BO6.000 MHz 6.250 kHz 79305844 MHz ~59,98 dim -24.98 dB

[ JU

Date 22 MAY 2019 16:19.23

)

[ i

L1 —

Date: 22.MAY.2019 16.26.00

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG931316B

LTE Band 13 /5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

)

Offset 10.80 dB Mode Auto Sweep

Ref Level 30.00 dBm
SGL Count 100/100

I:r.u

Ref Level 30,00 d&m
SGL Count 1007100

Offset 10.80 dB

Mode suto Sweep

I )j 4 B

Date 22 MAY 2018 16:2246

@1 AvaPwr (@1 AvgPwr
Limit Fheck PARS Limit ghack
20 dbe_foupinue ive ans DA 20 dhipe—$RURIOUS LINE 488
\ |
10 d8im |1 10 d8m J
0 der U B dBm I
-10 dém —4 L\ -10 dBm — f ‘l
-20 dBm JI li -20 dBm J_‘
SBURIOUS. LINE_ABS_ H \ j l\
40 dB L I
]
Sl P e
! I '
) J
Start 763.0 MHz 7007 pis Stop 806.0 Mz ||| Start 763.0 MHz 7007 pts Stop 806.0 MHz
;Spuriuus Emissions | Spurious Emissions
Rangelow | Rangeup | RBW | Fraguency | Powerabs | avimit | Rangelow | Rangeup | RBW | Frequency |__powerabs | Avimit
763,000 MHz 775,000 MHz 6.250 kHz 77457443 MHz -61.37 dBm -26.37 4B ||| 763,000 MHz 775.000 MHz 6.250 kHz 773.86713 MHz ~61.45 dBm -26.45 dB
775.000 MHz | 775.900 MHz | 100.000 kHz 775.76109 MHz -45.15 dém -36.15 di 775.000 MHz 775,900 MHz | 100,000 kHz 775.88157 MHz | -49,46 dBm -36.45 dB
776.000 MHz 775. Mz *54.04 dBm ~41.04 dB 775.900 MHz 776.000 MHz | 30.000 kHz 5 -54.16 dBm | -41.16 d8
777 MHz | 18.64 dim | =11.36 db 788,00/ Bm
i 786,01124 MHz -54.18 dBm -41.18 dB | 788,101 z 08525 MHz ~£3.33 dBm -40.33 dB
788.100 MMz 793.000 MHz 791.27448 MHz -45.67 dBm -36.87 dB 788,100 MHz 793,000 MHz | 00 kb2 789,16118 MHz -48,14 dBm | 36,14 d8
793.000 MHz 805.000 MHz 800.27922 MHz -61.29 dim | -256.29 df 793,000 MHz BOE.000 MHz 6,250 kiz 798,09740 MHz ~B1.40 dBm -26.40 di

i

Date 22MAY.2018 16:28:31

L1 —

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

cir

Offset 10.80 dB Mode Auto Sweep

Ref Level 30.00 dBm

I:r.u

Ref Level 30,00 dém
SGL Count 100/100

Offset 10.80 dB

Mode suto Sweep

SGL Count 100/100
@71 AvoPwr (@1 AvgPur
Limit §heck PARS Limit ¢hack PABS
20 dbe_foupinue ive ans DA 20 dhipe—REURIOUS L INE ABS 2455
10 dBm 10 dBm
0 dBr T B dbin 1
| | |
-10 dam — | l -10 dBm — E
-20 dam ¢ : 1!
S s L1 o g LS : \
_SPURIOUS_LINE_ABS_ /
/ I = =
40 d@ \ﬂ]" T
— =
Start 763.0 MHz 7007 pts Stop 806.0 MHz | |[I'start 763.0 MHz 7007 pts Stop 806.0 MHz
ISpr.lriuus Emissions | Spurious Emissions
Range Low Range Up | RBW | Frequency | Ppowerabs | ALimit | Rangetow | Rangeup | RBW | Fraquency | powerabs | ALirnit
763.000 MHz |  775.000 MHz 6.250 kHz 774.86214 MHz | ~61.17 dém | ~26.17 & | |[i 763.000 MHz 775.000 MHz 6.250 kHz 76908392 MHz -61.55dBm -26.55 dB
775.000MHz | 775900 MHz | 100.000 kHz 775.89775 MHz -41.16 dem 8,16 db 775.000 MHz 775,900 MHz | 100,000 kHz 77581953 MHz | -49.45 dBm -36.45 o8
775.000 MHz 30.000 k 775.99855 MHz -43.94 dgm -30.94 dB 775.900 MHz 776,000 MHz 30.000 kHz 5.92183 MHz -54.06 dBm | -41.06 d8
78167632 MHz | 4.94 dam | -25.06 dé | 100.000 | 39 dém
] 786,04351 MHz -48.34 deém 5.34d8 | z 30,000 khz | -40.19 dam |
788.100 MMz 793.000 MHz 78B.10734 MHz - -31.51 dB 788,100 MHz 793000 MHz | 100,000 kHz 36,43 dBm
793.000 MMz 805,000 MHz -25.37 o 793.000 MHz BO6.000 MHz 6, kHz 793,07143 MHz -B0.85 dBm |

[ JU

Date 22 MAY 2019 162105

[ i

Date: 22.MAY.2019 16.27.50

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG931316B

LTE Band 13/ 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

)

Ilm

Ref Level 30.00 dém  Offset 10.80 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 30,00 dém Offset 10.80 dB Mode Asuto Sweep

SOL Count 1007100

[ JU

Date 22 MAY 2018 16:34:35

- [ 1

Date 22MAY.2018 16:37:58

@1 AvgPwr (@1 AvgPwe
Limit fheck PARS Limit Ghack
20 dbe—boupinue e ans palse 20 dbipe—$RURLOUS | INE ABS
= i
10 diim i 10 dBm Jl‘.
H {L
—— L -10 dBm — T
18 -20 dBm |
J. { { \
LINE Al JI I Sl - '-‘ 1‘
40 dBm
i iy 1
1 < T 50 dBm: ]
50 dem I
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
:Spuriuus Emissions | Spurious Emissions
Rangelow | Rangeup | RBW | Fraguency PowerAbs | Alimit | Rangelow | Rangeup | RBW | Frequency |__powerabs | Avimit
763,000 MH2 775.000 MHz 6.250 kHz 77804695 MH2 -61.0 dBm -26.00.d8 || 763.000 MHz 775.000 MHz 6.250 kHz 771.16983 MHz -26.40 dB
775.000 MHz | 775.900 MHz | 100.000 kHz 775.77817 MHz -36.26 db | 775.000 MHz 775,900 MHz | 100,000 kHz 77544640 MHz | -36.45 o8
776.000 MHz 775.92822 MHz “4133ds | 775.900 MHz 776,000 MHz | 30,000 kHz 775.96688 MHz -41.35d8
777,32468 MHz | Bm | | 1MHz | 789,001 62737 |
i 7868,07787 MHz -54.02 dBm | R MHz 788,10 2 .000 kHz 00145 MHz
788.100 MMz 793.000 MHz 791.17657 MHz -45.88 dim -36.88 dB | 788,100 MHz 793,000 MHz | 100,000 kHz 788, 10745 MHz -49,41 dBm | -36.41 d8
793.000 MHz 805.000 MHZ a0 MHz dm | -26.35 dB 793.000 MHz BO6.000 MHz 6.250 kHz B05.30519 MHz ~61.48 dBm -26.48 dB

L1 —

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ctrum

Ilm

Ref Level 30.00 dém  Offset 10.80 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 30,00 dém  Offset 10.80 dB Mode suto Sweep

SGL Count 100/100

788.,06489 MHz
788.34731 MHz
805.000 MHz B00.57792 MHz

788.100 MMz
733,000 MHz

793.000 MHz

780.98102 MHz |

_2.82 dim | MHz o

-51.68 dém 000 MHz z 000 kHz : z
<47, 15 dBm 788,100 MHz 793,000 MHz | 100,000 kHz 788,12203 MHz
61.37 dbm | | 793,000 MHz BO6.000 MHz 6.250 kHz 793,26623 MHz

| X ) I

Date 22 MAY 2019 16:3254

[ i

Date: 22.MAY.2019 16.36:17

dBm

dBm

dem |

dBm |

@1 AvaPwr (@1 AvaPwe
Limit ¢heck PARS Limit ¢hack PASS
20 dhiie_foupinus Live ans pak: 20 dhipe—SHURIOUS 1INE ARS L2485
10 dem 10 dbm
O 4_‘_'1 o dBin ey
-10 dam — ¥ -10 dBm —
-20 dam : r |
| l [ |
LINE A / r/l {
I . e ‘-T-‘
| \‘-7__
i)
Start 763,0 MHz 7007 pts Stop BO6.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
ISpr.lriuus Emissions | Spurious Emissions
Range Low RangeUp | REW | Fraquency Power Abs | ALimit | Rangetow | Rangeup | RBW | Frequency | powerabs | ALimit
763.000 MHz | 775,000 MHz 6.250 kHz 765.48250 MHz2 | ~61.37 dim | -26.37 i | ||i 763.000 MHz 775.000 MRz £.250 fHz 768.53247 MHz -61.25 dBm -26.35 dB
775.000MHz | 775.900 MHz | 100.000 kHz 77589955 MHz -46.35 dém | 775.000 MHz 775,900 MHz | 100,000 kHz 77541224 MHz | -49,43 dBm | -36.43 dB
€ 776.0003 MHz 30.000 ki 775.88237 MHz -49,20 dBm | 775,800 MHz 776,000 MHz 30,000 kHz 94231 MHz ~£4.28 dBm -41,28 d8
|
|

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG931316B

LTE Band 13/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

S TUm

Ref Level 30.00 dém  Offset 10.80 dB

SGL Count 100/100

Mode Aute Sweep

Ref Level 30,00 d&m
Sl Count 100/100

Offset 10.80 dB

Mode suto Sweep

@1 AvaPwr (@1 AvgPwr

Limit §heck PARS i Ghack
20 dhiie_fouRinus b ive ans DAk 20 dhipe—YOURIOUS JINE ABS 2488 W
10 dém “ 10 dbm h
| H
-10 derm —— !l\ -10 dBm — i
-20 dem | -20 dBm ! L

.

( J

Date 22 MAY 2018 16:48:43

L9

T &

LINE_ABS_ J 5 Pl ]l
- f
% 40 dBm /;' T
50 diim A ] 50 dBm L \l
-50 dBm s5p.dem. I
Start 763.0 MHz 7007 pis Stop 806.0 Mz ||| Start 763.0 MHz 7007 pts Stop 806.0 MHz
| Spurious Emissions [ Spurious Emissions
Rangelow | Rangeup | RBW | Fraguency PowerAbs | Alimit | Rangelow | RangeUp | RBW | Frequency |__powerabs | Avimit
763.000 MH2 775.000 MHz 6.250 kHz 771.72128 MH2 -61.32 dBm -26.32 dB [ 763,000 MHz 775.000 MHz £.250 kHz 768.435856 MHz -61.43 dEm -26.43 dE
775.000 MHz | 775.900 MHz 100.000 kHz 775.86538 MHz -45.23 dém -36.23 db ~5.000 MHz 775,900 MHz | 100,000 kHz 775.70984 MHz | -49,45 dBm -26.45 dB
775,000 MHz -53.88 dém i SR 775,900 Mhz 776,000 MHz | 30,800 kHz -54.25 dBm -41,26 d8
788 19.44 ~10.56 db 776,000 MH:z 789,000 MHz 100.000 kHz | 20,50 dBm | -9.50 dB
] 788 -5 | 788.000 MHz 788,100 MHz -39.85 d8
788.100 MMz 793.000 MHz 100,000 kHz -45.86 dBm 788,100 MHz 793000 MHz | -48.83 dém -35.93 da
793.000 MHz 605.000 MHZ 625 ~61.40 ditm 540 8 793,000 MHz BO6.000 MHz -61.48 dBm | -26.48 dB

. i

Date 22.MAY.2018 16:51:24

B

and Edge / Full RB

Date 22 MAY 204a 8. 4441

trum I
Ref Level 30.00 dBm  Offset 10.80 d& Mode &Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck
20 d i.*:"‘ sPUIB IS INE ARS
10 dem
0 dBm £ l
-10 dBm — } \
-20 dem | } T
||
_SPLRIOUS_LINE I 1,2 ] \
-40 dBm ! ]
-50 dBrm rj
wel I 1) e e \-‘m
Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions
Rangelow | Range Up RBW | Frequency | pPowerabs | ALimit |
763,000 MHz | 775.000 MHz 6.250 kHz | 774.32268 MHz | -50.52 dBm | |
775.000 MHz | 775.900 MHz 100.000 kHz | 775.B9955 MHz | -43.04 dBm |
' 775.900 MHz | 776.000 MHz | 30.000 kHz | 775.98417 MHz -45.26 dBm |
776,000 MHz | 788.000 MHz | 100.000 kHz | 782.57542 MHz | 3.45 dBm |
788.000 MHz | 788,100 MHz | 30,000 kHz | 788.03811 MHz | -31.93 dBm
788,100 MHz | 793,000 MHz | 100,000 kHz | 786,39615 MHz | -28.43 dBm |
____793.000 MHz | __ B06.000 MHz | 6.250 kHz | 793.03247 MHz | -52.84 dBm | 17.84 dB
B T
L J1 J T

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG931316B

LTE Band 13/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

S TUm

(][ specrum

Ref Level 30.00 dém  Offset 10.80 dB

SGL Count 100/100

Mode Aute Sweep

Ref Level 30,00 d&m
Sl Count 100/100

Offset 10.80 dB

Mode suto Sweep

@1 AvgPwr (@1 AvgPwe
Limit Fheck PARS L Ghack
20 ghie—foupIny INE AN paks 20 dhipe—SOURIOUS 88 1668 ﬂ
10 dBm 10 d8m J
O dBr B dBm }JI
-10 dem -10 dBm —
i [ {
-20 dem -20 dBm If “
LINE_ABS_
\ // \\
-50 dBm ‘ S | o ,‘
-50 dBr 0 dBm. ]
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts 06.0 MHz
| Spurious Emissions [ Spurious Emissions
Rangelow | Range Up RBW | Fraguency | pPowerabs | ALimit | Rangelow | RangeUp | RBW | Frequency ALimit
763,000 MHz 775,000 MHz 6.250 kHz 767.02198 MHz -61.46 dBm -26.46 B ||| 763,000 MHz 775.000 MHz 6.250 kHz 770.13886 MHz -26.36 dB
775.000 MHz | 775.900 MHz 100.000 kHz 775.85056 MHz -45.32 dém -36.32 di ~5.000 MHz 775,900 MHz | 100,000 kHz 775,40145 MHz | -36.36 dB
775.000 MHz -54.02 dBm -41.03 dB 775.900 MHz 776,000 MHz | 30,000 kHz 775.98107 MHz
788 18.84 dém | =11 776,000 MHz 788.000 MHz 100.000 kHz | 7
] 788 -53.92 dém 783.000 MHz 768,100 MHz Iz
788.100 MMz 793.000 MHz 100,000 kHz -45.75 dBm 788,100 MHz 783,000 MHz | 789, 16608 MHz
793.000 MHz 606.000 MHz .25 -61.25 diém 793,000 MHz BO6.000 MHz B02,42208 MHz

[ i

Date 22 MAY 2018 16:48:03

T &

. i

Date 22MAY.2018 16:53.05

Band Edge / Full RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB

Mode Auto Sweep

@1 AvgPwr

Limit ¢heck

INE ARG

20 d mrl sPUIB IS

10 dem

0 dBm

-10 dBrm

-20 dbm

-

S_LINE 4

-40 dBm

=
!
>,

T

N i

I\

J

Date 22 MAY 2010 18 4722

-50 dBm
60, N
Start 763.0 MHz 7007 pts Stop BO6.0 MHz
Spurious Emissions
Rangelow | Range Up RBW | Frequency Power Abs | ALimit
763,000 MHz | 775.000 MHz 6.250 kHz | 774.56244 MHz | -51.08 dBm -26,08 dB |
775,000 MHz | 775,900 MHz 100.000 kHz | 775.89326 MHz | -45.21 dBm | 2.21 dB |
| 775,900 MHz | 776.000 MHz | 30.000 kHz | 775.99825 MHz -47.26 dBm, | -34,26 dB
776.000 MHz | 788.000 MHz ‘ 100.000 kHz | 783,49850 MHz | 2.57 dBm | -27.43.dB
789,000 MHz | 789,100 MHz | 30.000 kHz | 788.00185 MHz | -24.11 dbm -21.11 dB
785,100 MHz | 793.000 MHz | 100,000 kHz | 788.11713 MHz | -30.28 dBm | -17.28 dB
793.000 MHz | BO6.000 MHz | 6.250 kHz | 793.04545 MHz | -53.89 dBm -18.59 dB

(11—
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG931316B

LTE Band 13/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

S TUm

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB

Mode Aute Sweep

Ref Level 30,00 d&m
Sl Count 100/100

Offset 10.80 dB

Mode suto Sweep

@1 AvaPwr (@1 AvgPwr
Limit Fheck PARS L Ghack
20 dhhie {RTFATaTE) INE ARS pDARE 20 diipe HIVIITATNLS INE Yot
10 dBm ﬂ| 10 d8m ﬂ
0 dBr H B dBm ,l
-10 dém i -10 dem — —
| {
y il : !
-20 dBm -20 dBm
I [
LINE_ABS_ [ 5 JI !
J‘ 40 dem T \
\ J
-50 dBm > s T =0 diim . ]
-50.d - <50 dpry I
Start 763.0 MHz 7007 pis Stop 806.0 Mz ||| Start 763.0 MHz 7007 pts Stop 806.0 MHz
| Spurious Emissions [ Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  avimit | Rangelow | RangeUp | Frequency |  Powerabs | Alimit
763,000 MHz 775,000 MHz 6.250 kHz 771.82217 MHz -61.46 dBm -26.46 R ||| 763,000 MHz 775.000 MHz 6.250 kHz 772.50050 MHz -61.23 dim -26.39 dB
775.000 MHz | 775.900 MHz 100.000 kHz -40.48 dBm =36.48 db 75,000 MHz 775,900 MHz | 100,000 kHz 775.26209 MHz | -49,33 dBm | -36.33 dB
775.000 MHz "54.17 dBm ~41.17 dB 775.900 MHz 776,000 MHz | 30,000 kHz 775.94001 MHz -41.39 de
7e8 T 776,000 MHz 788,000 MHz 100.000 kHz | 786,36761 MHz -12.00 dB
) 748 dé | 763.000 MHz 788100 MHz | 07138 MHz -40.58 d8
788.100 MMz 793.000 MHz 100,000 kiz 36.90 dB 788,100 MHz 793 000 MHz 10545 MHz I -36.57 da
793.000 MHz 605.000 MHZ 625 37.08 793,000 MHz BO6.000 MHz 802.01948 MHz -B1.46 dBm -26.46 dB

[ i

Date 22 MAY 2018 16:41:20

T &

. i

Date 22 MAY.2018 16:43.01

Band Edge / Full RB

trum I
Ref Level 30.00 dBm  Offset 10.80 d& Mode &Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck
20 d mrl sPUIB IS INE ARS
10 dem
0 dBm ‘, j
-10 dBm — l }
-20 dem } J \
_SPURIOUS_LINE | j Ru_
40 dBm £ ™~
-50 dBrm |—T
;o0 dBm ; P
Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions
Rangelow | Range Up RBW | Frequency | pPowerabs |
763,000 MHz | 775.000 MHz 6.250 kHz | 774.56244 MHz | -651,34 dBm
775.000 MHz | 775.900 MHz 100.000 kHz | 775.88876 MHz | -47.91 dBm |
' 775.900 MHz | 776.000 MHz | 30.000 kHz | 775.98706 MHz -51.18 dBm |
776,000 MHz | 788.000 MHz | 100.000 kHz | 783,13886 MHz | [
788.000 MHz | 788,100 MHz | 30,000 kHz | 788.02672 MHz | -37.19 dBm
788,100 MHz | 793,000 MHz | 100,000 kHz | 786,13182 MHz | -33.24 dBm | -20,24 de
____793.000 MHz | __ B06.000 MHz | 6.250 kHz | 793.09740 MHz | -57.74 dBm | -22.74 dB
B T
L J1 J )

Date 22 MAY 2010 173930
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wamanias. FCC RADIO TEST REPORT Report No. : FG931316B

IC LTE Band 13 /5MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

o
(Spectrum ) [Z
Reflevel 30.00 dBm Offset 10.80 dB Mode Auta Sweep Ref Level 30,00 dém Offset 10.80 dB Mode suto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr (@1 AvgPwe
Limit Fheck PARS Limit Ghack
20 dbe—foupious Live ans DA 20 dhipe—$RURIOUS LINE 488
10 dBm 10 d8m
! B dBm
|
! -10 dBm
== ==
|‘ -20 dBm
LINE Al ‘ 1\ | <FuR]
T 40 dBm
-
T 14 ] 50 g I 1
50 diym I
Start 763.0 MHz 7007 pis Stop 806.0 Mz ||| Start 763.0 MHz 7007 pts Stop 806.0 MHz
| Spurious Emissions | Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs | avimit | Rangelow | Rangeup | RBW | Frequency |__powerabs | Avimit
763,000 MH2 775.000 MHz 6.250 kHz 770/45055 MH2 -61.50 dBm -26.50 & || (| 763,000 MHz 775.000 MHz 6250 kHz 768.436856 MHz -61.47 dBm
775.000 MHz | 776,900 MHz | 100.000 kHz 776.89905 MHz -32.80 dém -19.90 dB | 775.000 MHz 776.900 MHz | 100,000 kHz 775,48497 MHz | -49,72 dbm
776,900 MHz 777.000 Mz 776.99795 MHz -27.80 dBm -14.80 dB | 776.600 MHz 777,000 MHz 30,000 kHz 776,96208 MHz -54.35 dBm |
777.000 | i 777,35465 MHz | 36 dBm | -10.54 0B | 777,000 MHz 787,00 | ] o
787.000 MHz 78706798 MHz -54.44 dBm -41.44 0B | 787,000 MHz | 787,100 MHz 000 khz 00045 MHz c,
787.100 MMz 793.000 MHz 791.18756 MHz -45.85 dBm -36.85 dB 787,100 MHz 793.000 MHz | 100,000 kHz 787,10295 MHz -31.36 dém |
793.000 MHz 605.000 MHZ 2 736.42208 MHz ~61.32 ditm | | 793.000 MHz BO6.000 MHz 6.250 kHz 802,53895 MHz -61.33 dBm
v
L )j ¢ ] l i
Date 22 MAY 2019 152635 Date 22 MAY 2018 1537:29

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ilm
ctrurm A
Reflevel 30.00 dBm Offset 10.80 dB Mode Auta Sweep Ref Level 30,00 dém  Offset 10.80 d& Mode Asuto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 AvaPwe
Limit §heck PARS Limit ¢hack PASS
20 dhipe—foupinus bive ans pake 20 dhipe—SHURIOUS 1INE ARS s
10 d9Rm 10 dBm
RS o —y
[ | B dBfn ‘
__} ‘l -10 dBm —1— T
- - =20 dem J |
‘qr \ s j‘ \
LI ' - | SPURI 4 ™~
- T~ 0 dBm P P
‘ -50 dbm ¥
—; 40 g8 )
Start 763.0 MHz 7007 pts Stop BOG.0 MHz | ||['Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions | Spurious Emissions
Range Low RangeUp | RBW | Frequency | Ppowerabs | ALimit | Rangetow | Rangeup | RBW | Fraquency | powerabs | ALirnit
763.000 MHz | 775,000 MHz 6.250 kHz 766,32667 MHz | -61.26 dBm | -z6.28d8 ||| 763.000 MHz 775.000 MHz £.250 fHz 765.45950 MHz -61.48 dbm -26.48 d&
775.000 MHz | 776.900 MHz | 100.000 kHz 15 MHz -26.86 dBm -13.86 dB | 775.000 MHz 776.900 MHz | 100,000 kHz 7 I -44.53 dBm -31.53 dB
776,500 MHz 777.000 MHz 30.000 k 776.99975 MHz -29.47 dém -16.47 oB || 776,500 MHz 777,000 MHz 30,000 kHz -45.01 dBm | -38.01 dB
777.000 MHz | 5.88 diém | -24.12 dé | 777.000 MHz 787.00 | o -23.86 d8
787.000 MHz -44.70 dEm L.70 dB | 787.000 MHz | 787.100 MHz | {000 kHz 2 3 -18.46 d&
7E7.100 Mz 793.000 Miz -40.34 dbm 27,34 d8 787.100 MHz 793,000 MHz | 100000 kHz 787,10295 MHz -30.48 dBm | -17.48 d8
793.000 MHz 605.000 MHZ 2 B800.22727 MHz ~61.27 ditm | -26.27 08 | 793.000 MHz BO6.000 MHz 6.250 kHz 793,01946 MHz -60.09 dim -25.09 dB
v
L L ) - l ) THRHIn
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ea FCC RADIO TEST REPORT Report No. : FG931316B

SPORTON LAB.

IC LTE Band 13 /5MHz / 16QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

Ilm
W A
Reflevel 30.00 dBm Offset 10.80 dB Mode Auta Sweep Ref Level 30,00 dém Offset 10.80 dB Made suto Sweep
SGL Caunt 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwe
Limit Fheck PARS Limit Ghack
20 dbMie—foupious Live ans Bk 20 dbipe—$OURIOUS L INE 4BG £ %
10 dBm ﬂ 10 dbm Jn
!‘ 0 dBm ’l
77‘ i -10 dem ——f ’
J {‘ -20 dBm J L
LINE &l 'l \ (;f‘f“ ) I‘
40 dem +
I 50 dBm -l
50 dBme |
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
:Spuriuus Emissions | Spurious Emissions
Rangelow | Rangeup | RBW | Fraguency | Powerabs | avimit | Rangelow | Rangeup | RBW | Frequency |__powerabs | Avimit
763,000 MHz2 775,000 MHz 6.250 kHz 77361538 MHz -61.25 dBm -26.25 & || (| 763.000 MHz 775.000 MHz 6.250 kHz 766 19481 MHz -6 dBm 3
775.000 MHz | 776,900 MHz | 100.000 kHz 25 MHz .58 dBm -16.58 db || 775.000 MHz 776.900 MHz | 100,000 kHz 5, I -49.72 dBm
776,900 MHz 777.000 MHz .59835 MHz 98 dBm -13.98 dB | 776.500 Miz 777.000 MHz | 30,000 kHz “£4.25 dbm |
777.000 | | 7.32468 MHz | 18,77 dBm | -11.23dp | 777,000 MHz 767001 ) a.64 dBm
787.000 MHz 787,05794 fiHz -54.30 dém -41.30 dB | 787.000 MHz | 787,100 MHz 000 kHz 504 dBm | 5
787.100 Hhiz 793,000 MHz 790.76908 MHz ~45.84 dim -35.84 dE [ 787.100 MHz 793,000 MHz | 100,000 kHz -27.47 dBm | -14.47 d8
793.000 MHz 605.000 MHZ 2 736.40909 MHz ~61.32 ditm | ' ds 793.000 MHz BO6.000 MHz 6.250 kHz 793,07143 MHz -61.30 dBm -26.30 dB
.
L )j 4 B l ) T
Date 22 MAY 2018 15:24' 54 Date: 22MAY 2018 153557

Lowest Band Edge / Full RB Highest Band Edge / Full RB

o
ctrum I A
Reftevel 30.00 dBm Offset 10.86 dB Mode Auta Sweep Ref Level 30,00 dém  Offset 10.80 d& Mode Asuto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 AvoPwr
Limit §heck PARS Limit ¢hack PASS
20 dhiie_foupinus Live ans DAk 20 dhipe—REURIOUG JINE ARS 2ags
10 dBm 10 dBm
o .
0 dBr : ‘ o dbfn
-10 dam __I l -10 dBm ——
-20 dém T -20 dam T
|
A L\ i | ]|
I N | SPURI E . h\\
T\ 40 dBm —\
‘. == 50 dim |
5 50.0R I
Start 764.0 MHz 7007 pts Stop 806.0 MHz | |[I'start 763.0 MHz 7007 pts Stop 806.0 MHz
ISF"-"iDUS Emissions | Spurious Emissions
__Rangelow | RangeUp | RBW | Fraquency | _Powerabs | Atimit || Rangetow | Rangeup | RBW | Fraquency |___powerabs | ALimit
763.000 MHz | 775.000 MHz 6.250 kHz 768.74326 MHz | -61.41 dém | -z6.41 a8 | ||| 763.000 MHz 775.000 MRz 5.250 FHz 764, 15684 MHz ~61.43 dBm —26.43 dB
775.000 MHz | 776,900 MHZ | 100.000 kHe 776.88956 MHz -26.40 dBm -15.40d8 | 775.000 MHz 776.900 MHz | 100,000 kHz 89535 MHz | -46.17 dBm -33.17 B
776.900 MMz 777.000 MHz 30.000 k 776.99985 MHz -30.57 dim -17.97 dB || 776.900 MHz 777,000 Mz 30,600 kiz 50,20 dBm | -37.20 d
777.000 MHz | 781,56044 MHz | 5.58 dBm | | 777.000 MHz 787.00 | o dBm
787.000 MHz 787,04630 MHz -46.88 dém | 767.000 MHz | 787.100 MHz | 060 kHz 787,00455 Mhz (85 dBm | 20.85 (
7E7.100 Mz 793.000 Miz 787.15559 MHz -42.32 dBm [ 787.100 MHz 793,000 MHz | 100000 kHz 787,10235 MHz -32.31 dbm | -19.31 d8
793.000 MHz 605.000 MHZ 2 B03.14335 MHz ~61.32 ditm | 793.000 MHz BO6.000 MHz 6.250 kHz 793,05740 MHz -60.88 dBm -25.96 dB
.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG931316B

IC LTE Band 13 / 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

)

Ref Level 30.00 dém  Offset 10.80 dB

SGL Count 100/100

Mode Aute Sweep

Ilm

Ref Level 30,00 d&m
SGL Count 1007100

Offset 10.80 dg

Mode suto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PARS Limit Ghack
20 ghie—foupInue bive ans paks 20 dhipe—YOURIOUS JINE ABS
10 dBm ﬂ 10 dbm JH[
u “
77:\1 -10 dBm —— ‘ )
-20 dBm |

t X B

Date 22 MAY 2018 15:42:48

[ 1

Date 22 MAY.2018 1548:20

LINE_#d ] =P ] ‘
]\ 40 dBm Y
‘ L i -50 dBm:
60 dBmy I
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
:Spuriuus Emissions | Spurious Emissions
Rangelow | Rangeup | RBW | Fraguency | Powerabs | avimit | RangeLow | Rangeup | RBW | Frequency |__powerabs | Avimit
763,000 MH2 775.000 MHz 6.250 kHz 76866434 MH2 -61.50 dBm -26.50 & || (| 763,000 MHz 775.000 MHz 6250 kHz 766.32667 MHz ~61.32 dBm -26.32 dB
775.000 MHz | 776,900 MHz | 100.000 kHz -34.64 dBm -21.64.d8 | 775.000 MHz 776.900 MHz | 100,000 kHz 5, 70544 MHz | -49,65 dBm | -36.65 dB
776,900 MHz 777.000 MHz -31.33 dém | 776,500 MHz 777,000 MHz | 30,000 kHz 776.98616 MHz ~54.40 dbm -41.40 de
777.000 | | 777,33467 Mz | 16.64 dém | ds | 777.000 MHz 767001 ] -12.16
787.000 MHz 787,00065 MHz -54.08 dém -41.08 d& | 787.000 MAz | 787.100 MHz 000 kHz ~14.40 B
757.100 MHz 793,000 MHz 788 3 MHz -43.53 dBm & 787,100 MHz 783,000 MHz | 100,000 kHz -32.00 dBm -12.99 de
793.000 MHz 606.000 MHz 736 MHz -61.43 dim | -26.43 d8 | 793,000 MHz BOE.000 MH= 6.250 kiz -61.17 dBm | -26.17 dB

L1 —

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ctrum

Ref Level 30.00 dém  Offset 10.80 dB

SGL Count 100/100

Mode Auto Sweep

Ilm

Ref Level 30,00 dém
SGL Count 100/100

Offset 10.80 d&

Mode suto Sweep

@1 AvgPwr [@1 AvoPwr
Limit §heck PARS Limit ¢hack PASS
20 dhhie LOUIRIOLIS INE ARS DAK: 20 qBr“'” pRURLOUS. 1NE 8BS D4aKS
10 dem 10 dbm
0 dér J “‘"“1 B dBin h—t
-10 dam __I \ -10 dém e
-20 dam ! <20 dBm :

SPLL

-40 dBm

_f’———ﬁ

t X ) 3|

Date 22 MAY 2019 15:41 07

[ i

Date 22.MAY.2019 15.46:38

‘.-* \\r‘_" 50 dém i
. ERe ey )
Start 763.0 MHz 7007 pts Stop BO6.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
ISpr.lriuus Emissions | Spurious Emissions
Range Low Range Up | REBW | Frequency | Powerabs | ALimit | Range Low | Rangeup | RBW | Fraquency | pPower Abs |
763.000 MHz | 775.000 MHz 6.250 kHz 763,35365 MHz | -61.3% dBm | zeds ||| 763.000 MHz 775.000 MHz 6.250 kHz 77445455 MHz -61.27 dBm
775.000 MHz | 776,900 MHz | 100.000 kHz 776.89336 MHz -32.89 dém | T75.000 MHz 776.900 MHz | 100,000 kHz T76.84780 MHz I -47.68 dém -34.68 dB
776,500 MHz 777.000 MHz 30.000 ki 776.99476 MHz -35.6E dBm | 776.800 MHz 777,000 MHz 30,000 kHz -51.85 dam | -36.85 d8
777.000 | 780.9B102 MHz | 2.75 dBm | | 777.000 MHz 787.00 | 0
787.000 MHz 78708436 MHz 86 dém | 787.000 MHz | 787.100 MHz | 000 kHz 787,00135 MHz
767.100 MHz 793.000 MHz 787 3E—31_ MMz -45.85 dBm 787.100 MHz 793.000 MHz | 100,000 kHz 797, 10295 MHz |
793.000 MHz 805.000 MHz 80442208 MHz 61.53 dbm | | 793.000 MHz BOE.000 MHz 6,250 kiz 79409740 MHz -61.29 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG931316B

IC LTE Band 13/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

o
Spectrum ilm : m I o
Reflevel 30.00 dBm Offset 10.80 dB Mode Auta Sweep Ref Level 30,00 dém Offset 10.80 dB Mode suto Sweep
SEL Count 100,160 SGL Count 1007100
@1 AvgPwr (@1 AvgPwe
Limit Fheck PARS L Ghack
20 ghie—foupIny INE ARE pals 20 dhipe—$OURIOUS £ _aBs 1688 ﬂ
10 dBm ﬂ 10 d8m l
0 dBr J” B dBm IJ,
|
-10 dém { !\ -10 dBm == ‘ L.
T
-20 dem 11 -20 dBm ! L,
[ [
LINE_ABS_ j \ S H L
- 40 dBm f
o AL A /
-50 dBm T i =0 diim A .
=50 dam. 50 dBnL I
Start 763.0 MHz 7007 pis Stop 806.0 Mz ||| Start 763.0 MHz 7007 pts Stop 806.0 MHz
| Spurious Emissions [ Spurious Emissions
Rangelow | Rangeup | RBW | Fraguency | _Powerabs |  avimit | Rangelow | RangeUp | RBW | Frequency |__powerabs | Avimit
763,000 MHz 775,000 MHz 6.250 kHz 77330370 MHz -61.44 dBm -26.44dR ||| 763,000 MHz 775.000 MHz | 6.250 kHz 766.03896 MHz | -61.55 dim -26.55 dB
776,900 MHz 100,000 kHz =39 37: dEm *36-3'1' =) 775,000 MHz 100,000 kHz 7 MHz -49,73 dBm | -36.73 dB
777.000 MHz -39.43 dém -26,43 dB 776,500 MHz 30,000 kHz 6 MHz -54.16 dBm -41.16 d8
7ar 19.43 dim | =10.57 db 777.000 MHz 100.000 kHz | 7 556 MHz 20.50 dém |
] 787 -54.07 dém 787.000 MHz 787,00175 Mhz -37.29 dém
787.100 MMz 793.000 MHz 100,000 kHz -45.54 dBm 787,100 MHz 757.10295 MHz 238.63 dbm 256
793.000 MHz 605.000 MHZ 625 ~61.32 ditm 2 793,000 MHz BO6.000 MHz 805, 56494 MHz -61.41 dBm | -26.41 dB
~ —
L )j [ETTTLITIr ] i il TG o

Date 22 MAY 2018 15:56:31

Date 22MAY.2018 155812

Band Edge / Full RB

trum I
Ref Level 30.00 dBm  Offset 10.80 d& Mode &Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck
20 d i.*:"‘ sPUIB IS INE ARS
10 dem
0 dBm — ‘L_‘I
-10 dBm 77! } \
-20 dem } } \
_SPURIOUS_LINE | I
-40 dBm 1
-50 dBrm rj
60.dBm : —— b N
Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions
Rangelow | Range Up RBW | Frequency | pPowerabs | ALimit |
763,000 MHz | 775.000 MHz 6.250 kHz | 774.08292 MHz | -60.76 dBm -25.76 dB |
775.000 MHz | 776.900 MHz 100.000 kHz | 776.82882 MHz | -32.00 dBm |
' 776.900 MHz | 777.000 MHz | 30.000 kHz | 776.99955 MHz -34.96 dBm |
777.000 MHz | 787.000 MHz | 100.000 kHz | 782.56943 MHz | 3.22 dBm |
787.000 MHz | 787.100 MHz | 30,000 kHz | 787.00504 MHz | -30.93 dBm ¥
787,100 MHz | 793,000 MHz | 100,000 kHz | 787.22672 MHz | -27.90 dBm | -14.90 dB
____793.000 MHz | __ B06.000 MHz | 6.250 kHz | 793.04545 MHz | -53.96 dBm | ~-18.96 di
B T
L J1 J )

Date 22 MAY 2040 _15.29

s
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SPORTON LA

FCC RADIO TEST REPORT

Report No. : FG931316B

IC LTE Band 13/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum le] S n [=
Reflevel 30.00 dBm Offset 10.80 dB Mode Auta Sweep Ref Level 30,00 d&ém Offset 10.80 dB Made suto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr (@1 AvgPwe
Limit Fheck PARS 1 Ghack
20 ghie—foupIny INE ADS paks 20 dhipe —SOURIOUS LINE ABS 1668
| I
10 dBm r| 10 d8m ‘}
0 dbr f“ o dem h
!
10 deit — \ -10 dem e ‘-;
-20 dBm | -2 dBm | |
/ \I |r [\
LINE_ABS_ ! L
I\ /
/; 1
-50 dBm T i S
-50 dBm : )
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
| Spurious Emissions [ Spurious Emissions
Rangelow | Rangeup | RBW | Fraguency | Powerabs |  avimit | Rangelow | RangeUp | RBW | Frequency |__powerabs | Avimit
763,000 MHz 775,000 MHz 6.250 kHz 77331568 MHz -61.55 dBm -26.55 dB | || 763,000 MHz 775.000 MHz 6.250 kHz 767.10588 MHz -61.50 dim -26.50 dB
776.900 MHz 100.000 kHz 776.88007 MHz -37.38 dém -24.38 db 775,000 MHz I 100,000 kHz 776,89336 MHz | -49,57 cBm | 36,57 dB
777.000 MHz 7 65 M -37.82 dém 776.900 MHz 30,000 kHz 0 MHz -54.29 diém
var 18.71 dém | 777.000 MHz 100.000 kHz | 562 MHz 19.74 dém |
] 787 -54.05 dém | 787.000 MHz 87,03272 Mhz
787.100 MMz 793.000 MHz 100,000 kHz -45.78 dBm 787,100 MHz 787,11474 MHz
793.000 MHz 606.000 MHz .25 -61.45 diém 793,000 MHz BO6.000 MHz B0Z,31618 MHz

[ i

Date: 22 MAY 2018 15:54:50

T &

. i

Date 22MAY.2018 155862

Band Edge / Full RB

Ref Level 30.00 dBm  Offset 10.80 d& Mode &Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck
20 d mrl SPUBIOLS INE _ABRS
10 dem
0 dBm [ """“‘]
-10 dBm — l }
-20 dem | }
iF \
_SPLRIOUS_LINE | A i—-a._,_\
-40 dBm <
50 dBm |=J' |
60 den. el MM_
Start 763.0 MHz 7007 pts Stop BO6.0 MHz
Spurious Emissions
Rangelow | Range Up RBW | Frequency | pPoweraAbs | ALimit |
763,000 MHz | 775.000 MHz 6.250 kHz | 774.07093 MHz | -51.29 dBm | -26,29 db |
775.000 MHz | 776.900 MHz 100.000 kHz | 776.88387 MHz | -33.34 dBm | -20.34.dB |
' 776.900 MHz | 777.000 MHz | 30.000 kHz | 776.99595 MHz -36.84 dBm | -23.84 dB
777.000 MHz | 787.000 MHz \ 100.000 kHz | 783,49850 MHz | 2,41 dBm | -27.59 dB
787.000 MHz | 787.100 MHz | 30.000 kHz | 787.00524 MHz | -33.39 dBm -20.39 de
787,100 MHz | 793,000 MHz | 100,000 kHz | 797.10884 MHz | -29.81 dBm | -16.81 dB
| 793.000 MHz | B06.000 MHz | 6.250 kHz | 793.12338 MHz | -55.18 dBm -20.19 dB
B d 1
L J1 J GITITINED o

Date 22 MAY 2040 182340
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG931316B

IC LTE Band 13/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum le] S n [=
Reflevel 30.00 dBm Offset 10.80 dB Mode Aute Sweep Ref Level 30,00 dém Offset 10.80 dB Mode suto Sweep
SEL Count 100,160 SGL Count 1007100
@1 AvgPwr (@1 AvgPwe
Limit fheck PARS 1 Ghack
20 dbe—foupious Live an pals 20 dBiFe—$RURLOUS LINE 288 2665
N
10 dBfn h 10 dbm ‘M
0 dBr H B dBm ,|
-10 dém i \ -10 dBm —— i
== 11
-20 dBm # -201 dBm ,‘—l
[ l I‘ 1
LINE_ABS_ S !
’ . 40 dem .J
\ /N
‘ . T 50 dBm: =
So0 dim T
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
| Spurious Emissions [ Spurious Emissions
Rangelow | Rangeup | RBW | Freguency Powerabs | Alimit | Rangelow | RangeUp | RBW | Frequency |__powerabs | Avimit
763,000 MHz 775,000 MHz 6.250 kHz 77245255 MHz -61.52 dBm -26.52 dB ||| 763,000 MHz 775.000 MHz 6.250 kHz 768.53247 MHz -61.53 dim -26.53 dB
776,900 MHz 100,000 kHz 776.8! -42.00 dBém -29.00 db 775,000 MHz | 100,000 kHz 775,68077 MHz | -49,53 dBm | -36.59 dB
777.000 MHz -42.95 dm 776,500 MHz 30,000 kHz 776.91533 MHz -54.32 dBm -41.3z d8
7ar 7 5 777.000 MH:z 100.000 kHz | 786,38551 MHz 17.90 dém |
i 787 78 93 M 787.000 MHz 787,00445 MHz -42.01 dém
787.100 MMz 793.000 MHz 100,000 kHz 791.84181 M -45.89 dBm 787,100 MHz 787,10884 MHz -41.72 dBm
793.000 MHz 805.000 MHz 625 B802.13838 MHz -61.46 dim 793,000 MHz BOE.000 MHz 804, 18631 MHz “61.51 dBm |

[ i

Date 22 MAY 2018 16.04:58

B

T =

. i

Date 22MAY.2018 16:06:38

Band Edge / Full RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB

Mode Auto Sweep

@1 AvgPwr
Limit ¢heck
20 d mr‘ SPUBIOLS INE _ABRS
10 dem
0 dBm ( j
-10 dBim — l \
-20 dem } / \
_SPLRIOUS_LINE 4 | A( Thﬁ
-0 dBm - R
-50 dBm |—-
0.8 ; —
Start 763.0 MHz 7007 pts Stop BO6.0 MHz
Spurious Emissions
Rangelow | Range Up RBW | Frequency | pPowerabs | ALimit |
763,000 MHz | 775.000 MHz 6.250 kHz | 774.81419 MHz | -651.40 dBm -26,40 dB |
775.000 MHz | 776,900 MHz 100.000 kHz | 776.84780 MHz | -36.70 dBm | -23.70 dB |
| 776,900 MHz | 777.000 MHz | 30.000 kHz | 776.99905 MHz -40.38 dBm. | -27,38 dB
777.000 MHz | 787.000 MHz ‘ 100.000 kHz | 783,11888 MHz | 0.72 dBm | -29.28.dB
787,000 MHz | 787.100 MHz | 30.000 kHz | 787.08686 MHz | -36.86 dBm -23.86 dB
787,100 MHz | 793.000 MHz | 100,000 kHz | 787.40944 MHz | -32.60 dBm | 19,69 dB
|___793.000 MHz | B06.000 MHz | 6.250 kHz | 793.16234 MHz | -56.00 dBm | -23.00 dB
m Y
L J1 J GITITINED o

Date 22 MAY 2040 180347
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Conducted Spurious Emission
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG931316B

LTE Band 13 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

(Soecmm ) = , (=
Ref Level 0,00 dBm Offset 10.80 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10.80 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit Gheck PAR Limit Gheck PAR
SPURIOUS | INE_ABS _1p dife_$PURIOUS LINE_ABS
LINE_ABS_ | SPURIOUS_LINE_ABS_ |
-20 dBm
=30 dBm
40 dBm
P e T
S0 dB - S S Sl S0 dBn LS -
T Y
70 By -70 dBm
-a0 derm: -an dem
-90 dEm -a0 dBm
Start 30.0 MHz 18004 pts Stop B.0 GHz | |[[ Start 30.0 MHz 18004 pts Stop 8.0 GHz
| Spurious Ernissions (Spurious Ermissions
| | Rangeup | RBW | Frequency | Powerabs | | Rangelow | Rangeup | REBW | Freguency | Powerabs | ALimit
763,000 MHz 100,000 kHz 729.11560 MHz | -59,27 dBm | 763,000 M) 100000 kHz | 760.25262 M -53.13 dBm -46.13 8 |
1,000 GHz | 100.000 kHz SE2.79110 MHz -58.08 dbm 1,000 GHz | SE4. 19040 MHz -58.02 dBm -45.02 d&
3.000 GHz | 1.000 MHz 1.55511 GHz | -47.93 dBm ~34.93 dB 1.000 GHz 3.000 GHz | 1.000 MHz | 2.98775 GHz -47.81 dBm -34.81 dB
8.000 GHz 1.000 MHz 7.83827 GHz -43.31 dBm -30.31 dB 3.000 GHz 8.000 GHz 1.000 MHz 7.55472 GHz -43.30 dBm -30.30 dB&
(| 1] [ il T
Date 22 MAY 2018 153717 Date 22 MAY 2019 1572758
Middle Channel / QPSK Middle Channel / 16QAM
lnn lun
n g A
Ref Level 0,00 dém  Offset 10.80 dB Mode Auto Sweep Ref Level 000 dém  Offset 10.20 d& Mode Auto Sweep
SEL Count 100/100 SEL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit rInm—v Limit llnnrv
e _BPURIOUS LINE ABS ne _BPURIOUS |LINE
-10 AlH & - L s e 5
SPURIOUS. LTHE ABS SPLRIOUS_LINE_ABS_
-20 dBm
-30 dB =30 dBm
-40 dem: 40 dBm
R s,
s . R o it miliiind &5 P B T et it i
- g = dBm
oy PP
-70 dBy =70 dBm-
-a0 den -an dBem
40 dem 90 dem
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
| Spurious Ernissions (Spurious Ermissions
| | Rangeup | RBW | Freguency | Powerabs | ALimit | Rangelow | Rangeup | REBW | Frequency | Powerabs | ALimit
763,000 MHz 100,000 kHz 230.71630 MHz | ~50,04 dBm ~46.04 0B | 763,000 M) 100000 kHz | 744.13468 M -53.18 dBm 4616 dB |
1,000 GHz | 100.000 kHz 568.44228 MHz -57.99 dim ~44.92 dB 1,000 GHz | SE7.68066 MHz -57,58 dBm -44.68 dB
3.000 GHz | 1.000 MHz 1.56011 GHz | -47.92 dBm ~34.92 4B 1.000 GHz 3.000 GHz | 1.000 MHz | 2.94676 GHz -47.77 dBm -34.77 d8
8.000 GHz 1.000 MHz 7.57022 GHz -43.30 dBm -30,30 dB 3.000 GHz 8.000 GHz 1.000 MHz 7.54830 GHz -43.32 dBm -30.32 dB
| 1] L i L iy

Date 22 MAY. 2018 152919
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG931316B

LTE Band

13 /5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

ln:u X lun
Ref Level 0,00 dBm Offset 10.80 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10.80 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit Gheck " Limit hock
15 dipe_BRURIOUS | INE_ABS _1p dife_$PURIOUS LINE_ABS
SPURIOUS. LTHE Aes | SPURIOUS_LINE_ABS_ |
{Em -20 dBm
-0 dB -30 dBrm
-40 dem: 40 dBm
e p= n
dem h A Sha A Y -0 dam : e i A
et T
70 By -70 dBm
-a0 dBm -an dem
dem -a0 dBm
Start 30.0 MHz 18004 pts Stop B.0 GHz | |[[ Start 30.0 MHz 18004 pts Stop 8.0 GHz
| Spurious Ernissions (Spurious Ermissions
| Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MH 763,000 MHz 100,000 kHz 73424413 MHz | ~5a,00 dBm ~46.00 0B | 30.000 M 763,000 M) 100000 kHz | 732.41254 M -53.12 dBm -46.12 08 |
B06.000 M 1,000 GHz | 100.000 kHz SEE.80210 MHz -58.04 dbm ~45.04 dB B06.000 M 1,000 GHz | 100.000 kH, 551.22585 MHz -5 dBm ~44.77 dB
1.000 3.000 GHz | 1.000 MHz 1.56511 GHz | -47.00 dBm -34.00 48 1.000 GHz 3.000 GHz | 1.000 MHz | 1.56511 GHz 7.32 dBm 34,32 d8
3.000 Gl 8.000 GHz 1.000 MHz 7.54430 GHz -43,24 dBm -30.24 dB 3.000 GHz 8.000 GHz 1.000 MHz 7.54930 GHz -43.30 dBm -30.30 dB&
il b
‘ i T o ( j T

Date 22 MAY 2048 153821

Date 22 MAY 2018 153901

LTE Band

13/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

l“? trum lm
Ref Level 0,00 dém  Offset 10.80 dB Mode Auto Sweep Ref Lavel 0.00 dém Offset 10.90 d& Mode Auto Sweep
SGEL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit (hock TAR Limit hock PARE
-8 &tl“‘l' BPURIOUS INE_ABS 58 n Aéi’lﬁ' PPURIOUS INE_ABS |
SPURIOUS_LINE_ABS_ | SPLRIC LINE_ABS_ |
-20 dBm
=30 dBm
40 dBrm
PP P BT = e
S e - 50 d e
PO
-70 dBy =70 dBm-
-a0 dBm -an dem
40 dem 90 dem
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
| Spurious Ernissions (Spurious Ermissions
| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MH 763,000 MHz 100,000 kHz 745, 16417 MHz | ~53,25 dBm ~46.25 0B | 30.000 M 763,000 MHz 100000 kHz | 714.09670 M ~53.25 dBm -46.25 B |
B06.000 M 1,000 GHz | 100.000 kHz SEE.02648 MHz -57.84 dim ~44.84 dB B06.000 M 1,000 GH: 100.000 kH, SE2. 11244 MHz -57.74 dbm ~44.74dB
1.000 3.000 GHz | 1.000 MHz 2.96176 G -47.96 dBm -34.96 4B 1.000 G 3.000 GHz | 1.000 M 2.99775 GHz 7.84 dBm -34.84 dB
3.000 GHz B.000 GHz 1.000 MHz 7.55529 GHz -43,17 dBm -30.17 dB 3.000 GHz £.000 GHz 1.000 MHz 7.53930 GHz -43,12 dBm -30.1% db
i T
I | 4] L J1 | ) .

Date 22 MAY. 2019 168:01:14

Date. 22 MAY 2018 16:0033

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A13-26 of 30




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG931316B

LTE Band 13 / 5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

[=)|(Srecmm ) B
Ref Level 0 Offsat 10.80 dB Mode Auto Sweep Ref Lavel dBm Offset 10.80 d& Mode Auto Sweep
SGL Count 1 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit §heck 3 Limit §heck PAR
10 dipe _BRURIOUS LINE_ABS 10 e _BPURIOUS LINE ABS P
US_LINE_ABS_ [ SPL _LINE_ABS_
m -20 dBm
-0 dB -30 dBrm
40 dem -0 dBm
a .
50 dB s S - 50 den SaiE L N\ .
|
P Ty
70 By -70 dBm
-0 dam -0 dBm
-a0 dem -0 dem
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
| Spurious Ernissions (Spurious Ermissions
I | Range Up | RBW | Frequency | powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
763,000 MHz 100000 kHz 7EL.B2734 MHz | -50,01 dBm_ 46,01 0B | 30.000 MHz | 763,000 MHz 100000 kHz 73021464 MHz | -53,30 dBm | -46.30 0B |
1,000 GHz | 100.000 kHz 52917591 MHz 84 dim ~44.84 dB B08.000 MHz 1,000 GHz 100,000 kiz 988.70515 MHz 50 dim ~44.50 dB
3.000 GHz | 1.000 MHz 2.97426 GHz | 7.97 dBm ~34.97 dB 1.000 GHz 3.000 GHz | 1.000 MHz | 2.99675 GHz -47.79 dBm ~34.79 dB
8.000 GHz 1.000 MHz 7.55322 GHz -43,25 dBm -30.25 dB 3.000 GHz 8.000 GHz 1.000 MHz 7.55472 GHz -43.29 dBm -30.2G dB
T

L i TN W

Date 22 MAY.2018 15:43:30

Date 22 MAY 2018 1544 10

(L1 —

Highest Channel / 64QAM

lnn

Ref Level 0,00 dBm
SGL Count 100/100

offset 10.80 d& Mode Auto Sweep

@1 AvgPwr
Limit Gheck
ne  SPURIOUS INE_ABS
-10 R
US_LINE_ABS_
PR R
Bl e e i WA
-70 dBy
-a0 dém
40 dem
Start 30.0 MHz 18004 pts Stop 8.0 GHz
| Spurious Ernissions
I | Range Up | RBW | Frequency | powerabs | ALimit
763,000 MHz 100000 kHz 730.54728 MHz | -50,35 dBm_ 46,36 0B |
1,000 GHz | 100.000 kHz -57.84 dim ~44.84 dB
000 3.000 GHz | 1.000 MHz -48.02 dBm ~35.02 dB
3.000 GHz 8.000 GHz 1.000 MHz -43,05 dBm -30.05 dB

‘, ™ ™ T &

Date 22 MAY 2016 15:49.01

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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ee FCC RADIO TEST REPORT Report No. : FG931316B

SPORTON LAB.

LTE Band 13/ 10MHz

—
(Spectrum (%]
Ref Level 0.0 Mode Auto Sweep
SGL Count 101
@1 AvgPwr
Limit wII\-’rP PARS
10 dipe _BRURIOUS LINE_ABS
S_LINE_ABS_
-40 dem
—~ P e s
S0 dam i e L S -
|
P ¥
-0 dB
-0 dam
-a0 der
Start 30.0 MHz 18004 pts Stop 8.0 GHz
i Spurious Ernissions
| RangeLow | Range Up | RBW | Freguency |
30.000 MHz 763,000 MHz 100.000 kHz | 729.11560 MHz
H06.000 MHz 1,000 100.000 kHz 9B85.50575 MHz
1.000 GHz 3.000 GHz | 1.000 MHz -47 87
3.000 GHz 8.000 GHz 1.000 MHz ? -43,25 dBm -30.25 dB
-
il TN e
Date 22 MAY 2018 160718

TEL : 886-3-327-3456 Page Number 1 A13-28 of 30
FAX . 886-3-328-4978



wamanias. FCC RADIO TEST REPORT

Report No. : FG931316B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0035
40 Normal Voltage 0.0064
30 Normal Voltage 0.0077
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0098
0 Normal Voltage 0.0075

-10 Normal Voltage 0.0068 PASS
-20 Normal Voltage 0.0072
-30 Normal Voltage 0.0017
20 Maximum Voltage 0.0077
20 Normal Voltage 0.0000
20 Battery End Point 0.0077

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A13-29 of 30




wamanias. FCC RADIO TEST REPORT

Report No. : FG931316B

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 5MHz VI‘B’Z:‘]L”
Temperature Voltage
(°C) (Volt) Frequency Offset (Af) —
(Hz)
50 Normal Voltage -2.7
40 Normal Voltage 5
30 Normal Voltage 6
20(Ref.) Normal Voltage 0
10 Normal Voltage 7.7
0 Normal Voltage 0
-10 Normal Voltage 5.3 PASS
-20 Normal Voltage 5.6
-30 Normal Voltage 1.3
20 Maximum Voltage 6
20 Normal Voltage 0
20 Battery End Point 6
IMAX(Af)| = 7.7Hz
Frequency Stability Frequency (MHz) Limit Line Result
fL — IMAX(AT)] 777.145992 > 777 MHz
PASS
fu + [IMAX(AT)] 786.859008 < 787 MHz
TEL : 886-3-327-3456 Page Number : A13-30 of 30

FAX . 886-3-328-4978




wamanwss. FCC RADIO TEST REPORT Report No. : FG9313168B
LTE Band 17
Peak-to-Average Ratio
Mode LTE Band 17 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.86 5.19 4.35 6.14
Middle CH 3.83 5.19 4.49 6.03 PASS
Highest CH 3.88 5.04 4.23 6.03
Mode LTE Band 17 / 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 5.54 6.72 - -
Middle CH 5.36 6.61 - - PASS
Highest CH 5.59 6.58 - -
TEL : 886-3-327-3456 Page Number 1 Al7-1 of 27

FAX . 886-3-328-4978




wamanias. FCC RADIO TEST REPORT Report No. : FG931316B

LTE Band 17 / 10MHz / QPSK

Lowest Channel / 1RB Lowest Channel / Full RB

[ [a=]
Ref Lovel 30.00 chm  Offset 10,70 66 Ref Lovel 30.00 dbm  Offset 10,70 b
o att 308 AQT Z s e RBW 10 MHz o att a0l AQr 2 ms @ RBW 10 MKz
(@153 View (@153 View
"‘-‘.\
= 1
0. | 0.
|

1E - 1€ IR X

1E-0% 1E \

(CF 709.0 MHz. dean Pwr + 20.00 dB (CF 709.0 MHz.
o & Distril Function o ry G & Distril Function

| Peak | Crest | 0% | 10% [ Mean | Peak | Crost | 0% | 1% |

Trace 1 24 665 dim 3.97 48 272 db 77 dB Trace 1 [ 2172 dbm 26,99 dbm .77 d8 2.45 dB 4.38 dB

L - pr— -

Date 22 MAY 2018 15:06:15 Date 22 MAY 2018 15:06.27

Middle Channel / 1RB Middle Channel / Full RB

=] = =]
Ref Lovel 30.00 chm  Offset 10,70 66 ®ef Lovel 30.00 dim  Offset 10,70 06
e At 308 AQT Z s e RBW 10 MHz e At a0 ds  AGT 2 ms @ RBW 10 MKz
(@153 View (@153 View
V:“-._V
L
{
1
0.0 - 0.0 -
\:
hY
- | -
1E4 1E4 =
§
1E . 1E - .
1E 1E \
CF 710.0 MHz G 710.0 Mz Mean Pyr_+ 20,00 4B
e ry G e Distri Funetion e ry G = Distri Funetion Samples: 130000
Mean | |  crast | 0% | 10% [ |  crest | 0% | 1% [ pawe | O1%
Trace 1 | 2069 obm 3.84 d8 2.96 0B 3748 5.70 da 2.45 dB 441 da 5,15 dB S
Date: 22 MAY 2018 150637

Date 72 MAY 2018 15:08.26

Highest Channel / 1RB Highest Channel / Full RB

Ref Lovel 30.00 chm  Offset 10,70 66 ®ef Lovel 30.00 dim  Offset 10,70 06
e At 308 AQT Z s e RBW 10 MHz e At a0 ds  AGT Z s e RBW 10 Mz
(@153 View (@153 View
——— = s
0 0 ~
0.0 ll 0.0
A
\
X
L
1E 3 1E \ T
i
I
1E 1E
CF 711.0 MHz Aean Py + 20,00 4B GF 7110 MHz Mean Pyr_+ 20,00 4B
e ry G e Distri Funetion Samples: 130000 e ry G e Distri Funetion Samples: 130000
Mean | Peak | Crest | 0% | 10% [ pawe | oomse | Mean | Peak | Crast | 0% | 1% [ pawe | o1% |
Trace 1 | 20.47 gkm 24 36 dhm 3.95 da 2.70 0B 3.80 0B 3.68 0B 3.91 8 Trace 1 | 2114 okm 6,74 dhm 555 da 2.55 dB 4.3% da 5,04 dB & g8
L— — e
Date: 22 MAY 2018 15:0837

Date 22 MAY 2018 151042

TEL : 886-3-327-3456

Page Number 1 Al7-2 of 27
FAX : 886-3-328-4978



wamanias. FCC RADIO TEST REPORT

Report No. : FG931316B

LTE Band 17 / 10MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Date 22 MAY 2018 15:0559

(= (a=)
0.00 dbm  Offset 10,70 66 Ref Lovel 30.00 dbm  Offset 10,70 b
e At 308 AQT Z s e RBW 10 MHz e At a0 ds  AGT 2 ms @ RBW 10 MKz
8153 View 8153 View
i I
L =
Ty iy
oa T oa
I = ]
| |
1E I < 1E I\ T
A
1 1E E
CF 709.0 MHz ean Pyr + 20,00 dB CF 709.0 MHz Mean Pyer + 20,00 dB
e ry G e Distri Funetion e ry G = Distri Funetion Samples: 130000
Mean | |  crast | 0% | 10% [ | oo | Mean | Peak | Crest | 0% | 1% [ pawe | o1% |
Trace 1 | 2013 obm T 4.40 da 3.10 0B 514 4B 541 4B Trace 1 | 2016 obm 27,09 dbm 6.92 da 3.10 dB 515 da 6.14 d& 0 di
L— L—
Date: 22 MAY 2018 15:05.07 Date: 22 MAY 2018 150518
[ = =
Ref Lovel 30.00 chm  Offset 10,70 66 ®ef Lovel 30.00 dim  Offset 10,70 06
e At 308 AQT Z s e RBW 10 MHz e At a0 ds  AGT 2 ms @ RBW 10 MKz
8153 View 8153 View
\
|
0.0 { 0.0
b
1e - 1E + .
4
b
1E 1E
CF 710.0 MHz G 710.0 Mz Mean Pyr_+ 20,00 4B
e ry G e Distri Funetion : e ry G = Distri Funetion Samples: 130000
Mean | Peak |  Crest | 0% | 10% [ pawe | ooe | Mean | Peak | Crost | 0% | 1% [ pawe | O1%%
obm 24 31 dbm 445 da 3.10 0B 541 4B 4,46 0B .45 4B Trace 1 | 20.25 obm 6,59 dhim 6.75 da 3.10 dB 507 da 5.03 d& S
L—
I [ i I T e
Date 22 MAY 2018 15:06 32 Date: 22 MAY 2018 150542
Spaetruin [m= Spaetruin [m=
Ref Lovel 30.00 chm  Offset 10,70 66 ®ef Lovel 30.00 dim  Offset 10,70 06
e At 308 AQT Z s e RBW 10 MHz e At a0 ds  AGT Z s e RBW 10 Mz
8153 View 8153 View
Sl
. ~—
0.0 \‘ 0.0
1 X
| b\
| !
1E 1E -
CF 7110 Mbz Aean Py + 20,00 4B GF 7110 MHz Mean Pyr_+ 20,00 4B
e ry G e Distri Funetion Samples: 130000 e ry G e Distri Funetion Samples: 130000
Mean | Peak | Crest | 0% | 10% [ pawe | ooe | Mean | Peak | Crast | 0% | 1% [ pawe | o1% |
Trace 1 | 20.45 gkm 24 76 dhm 4.31 da 3.10 0B .20 4B B .32 4B Trace 1 | 2013 obm 6,98 dhm 5.95 da 3.07 dB 507 da 5.03 d& S
L— - L—

i ] [y

Date 72 MAY 2018 15:06.04

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 Al7-3 of 27




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG931316B

LTE Band 17 / 10MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Date 22 MAY 2018 151054

Date 72 MAY 2018 15:11.08

[ [a=]
0.00 dbm  Offset 10,70 66 Ref Lovel 30.00 chm  Offset 10,70 66
e At a0 ds  AGT Z s e RBW 10 MHz e At a0 ds  AGT Z s e RBW 10 Mz
8153 View 8153 View
L
0.0 1 0.0 %
|
kR
i 1= g
iE ‘ 3 1E L) -
i
\ \
1€ : 1€ l\
CF 709.0 MHz ean Pyr + 20,00 dB CF 709.0 MHz Mean Pyer + 20,00 dB
e ry G e Distri Funetion e ry G e OF Funetion Samples: 130000
Mean | Peak |  Crost | 0% | [ Mean | crast | 0% | 1% [ oawe | o1% |
Trace 1 | 19.31 dbm 24 86 dhm 555 da 3.25 0B Trace 1 | 19.24 obm 7.43 da 3.16 dB 5.30 d8 6.72 dB S
- L— -

Middle Channel / 1RB

Middle Channel / Full RB

(@) (@)
Ref Lovel 30.00 chm  Offset 10,70 66 ®ef Lovel 30.00 dim  Offset 10,70 06
e At 308 AQT Z s e RBW 10 MHz o att a0 ds  AGT 2 ms @ RBW 10 MKz
(@153 View (@153 View
0.0 0.0 -
1
1E . 1E 5
¥ j
\.
1E 1E ¥
CF 710.0 MHz G 710.0 Mz Mean Pyr_+ 20,00 4B
e ry G e Distri Funetion Function Samples: 130000
Mean | Peak |  Crest | | [ |  crast | | 1% [ pawe | O1%
Trace 1 | 1503 dbm 24 41 dhm 5 d : 8,00 da 5.30 d8 6.61 d8 S

Date 22 MAY 2018 15:11/18

Date 72 MAY 2018 151128

Highest Channel / 1RB

Highest Channel / Full RB

Date 22 MAY 2018 15:1141

Ref Lovel 30.00 chm  Offset 10,70 66 ®ef Lovel 30.00 dim  Offset 10,70 06
e At 308 AQT Z s e RBW 10 MHz e At a0 ds  AGT Z s e RBW 10 Mz
(@153 View (@153 View
0.0 i 0.0
i
Ay
1E T iE {5 T
1E 1E
CF 711.0 MHz Aean Py + 20,00 4B GF 7110 MHz Mean Pyr_+ 20,00 4B
e ry G e Distri Funetion Samples: 130000 e ry G e OF Funetion Samples: 130000
Mean | Peak |  Crest | 0% | 10% [ pawe | opose | Mean | Peak | Crast | 0% | 1 [ oawe | o1% |
Trace 1 | 1879 obm 24 37 dhm 555 da 3.30 dB 5408 Trace 1 | 1916 dbm 27,08 dhm 7.92 da 3,25 dB 525 d8 6.55 dB 7.42 g8
- -

Date 72 MAY 2018 15:1156

TEL : 886-3-327-3456

FAX . 886-3-328-

4978

Page Number

1 Al7-4 of 27




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG931316B

26dB Bandwidth

Mode LTE Band 17 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 491 5.00 9.75 9.71 - -
Middle CH - - - - 4.92 4.91 9.83 9.81 - -
Highest CH - - - - 4.97 4.84 9.89 9.73 - -
Mode LTE Band 17 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.92 - 9.95 - - -
Middle CH - - - - 4.84 - 9.83 - - -
Highest CH - - - - 4.87 - 9.81 - - -

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 Al7-5 of 27




ea FCC RADIO TEST REPORT Report No. : FG931316B

SPORTON LAB.

LTE Band 17

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

[ Ly [
14 L&
Ref Lovel 30.00 chm  Oftsat 10,70 66 = REW 100 RafLavel 90,00 ghm  Offset 10,70 b w ROW 100 bhz
e At dE SWT 19 us @ VBW 300 & Mode Auto FFT ko Att ELT 19us @ VBW 300 4Hz  Mode Autg FFT
SGL Count 100/100 SGL Count 1007100
(@50 M fo 351 Max
[TETED] [TETED] 13,09 ¢
07 6, 32000 Mz
20 diy . 20
e 26.00 di 26.00 d
it . s T B e 1.9USHO0ND0 M4 i 4 A 1.9USH00D00 Mz
] 3 actor a3 ] 1914
0 dam— -
: i 2
|
40 40 de
50 dim— 500 el —
0 -60
CF 706.5 MHz 1001 pts Span 10,0 MHz CF 706.5 MHz 1001 pts Span 10.0 MHz
Marker | Marker ]
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Result | Type | Ref | Tre | %-value I ¥-valug | Function | Function Result |
M1 f 707.423 W e down 4,905 WHz | - 1 1389 dam e down 4958
71 B 704.042 M . nda | 1 1 08 dBm ndg
T2 1 708,548 M 10,51 dém @ factor | = 1 & dém q factor
i T
Date 22 MAY 2018 141852 Cate 22 MAY, 2018 141504

Middle Channel / 5MHz / QPSK Middle Channel / 5SMHz / 16QAM

[ Ly [
14 L&
Ref Lovel 30.00 chm  Oftsat 10,70 66 = REW 100 RafLavel 90,00 ghm  Offset 10,70 b w ROW 100 bhz
e At dE SWT 1945 @ VBW 300 4Hz  Mode Autg FFT ko Att ELT 19us @ VBW 300 4Hz  Mode Autg FFT
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max
CLED 5 m [ETRY] 1av
o L10BG00 Mz - D000 Mz
ane 2600 diy| s nidg 2600 di
it 1913000000 M4 i s P b 9 1. 9USHO0D00 Mz
/ 144 f 14,0
/ !
0 dim— 44 0 dam— :
1 ]
/ \ )
10 d i X 10 7
/ /
20 ¢ ! 20 dem 4
W - o
il i W W) A S
&=l
40 40 de
50 dim— 500 el —
-0 -60
CF 710.0 MHz 1001 pts Span 10,0 MHz CF 710.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | ¥-valug | Function | Function Result Type | Ref | Tre | %-value I Function | Function Result
(- f 155 e down [ - 1 7009.5 M 15.13 dem e down
71 B =3 ndg Tl L 707.532 MH; s ] ndg
T2 1 -10,58 dam 0 factor T2 1 712438 b 10,79 dam 0 factor
i T
Date 72 MAY 2018 143507 Cata 22 MAY, 2018 1435 18

Highest Channel / 5SMHz / QPSK Highest Channel / 5SMHz / 16QAM

[ Lty [
14 L&
Ref Lovel 50.00 dim  Offset 10,70 db & RBW 100 k Raf Laval 50.00 dbm  Offset 10,70 dit = RAW 100 kHz
e Att dE SWT 19 us = VBW 3004 Mode Auto FFT ke Att e SWT 12 4= = VBW 3004z Mode Auto FFT
SGL Count 100/10d SGL Count 100/108
@71 M
[T 14,74 dim| [T 14,40 dnm|
n— 71225100 Mz F13,90000 M
RcHm a2 nidg 2608 d8) i
10 I‘- ™ sH0000U ':ﬂi.‘ it ik -
7 1438
/ ; /
0/dBm— f 4
-1 T Y
20 d j 4
i o A
-0 d 40 d
50 dm— -50 dém—
-60 dBm 60
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts Span 10.0 MHz
Marker Markar |
Type | Ref | Tre | X-value 1 Y-value | _Function__| Function Resull Type | Rof | Tre | X-value 1 Y-value | _Function__| Function Result
M1 1 712.251 MHz 14.78 dBm ndB. down 4 [ 1 14,40 dem ndB. down 45 I
i i 711.082 MRz -11i81 nds 31 i nds
T2 1 715 958 M 11,54 dém  facior T2 1  facior
i T
Cafe: 22 MAY, 2018 14:27.17 Defe 22 MAY, 2013 14:27 28

TEL : 886-3-327-3456 Page Number 1 Al7-6 of 27
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG931316B

LTE Band 17

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

Offsat 10,70 b w RAW 300 bhz
SWT 1264 @ VBW 1

Ref Lovel 50.00 dim
Mode Autg FFT

Oftset 10,70 d& = RAW 300 kHr
SWT 1264 @ VBW 1M

Raf Laval 50
ke Att

Mode Autg FFT

Date: 22 MAY 2018 143332

™M1[1] [LETEY]
ane = e 2600 db) s ¥ 26.00 dby
~ i P B.250000000 MH:| - o il Rl 5.710000000 MHz|
| 2.0 uw i Q lactor \ 73,3
/ actor 4
0 dim— 0 dam— L
i
16 10 B .
] {
I \
20 dem \
A7 L . o 5 s o b e
-0
40 40 d
<50 dim— <50 diymn—
&0 -0
CF 709.0 MHz 1001 pts Span 20,0 MHz CF 709.0 MHz 1001 pts Gpan 20,0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug I ¥-valug Function | Function Result Type | Ref | Tre | %-value I ¥-value Function | Function Result |
(- f 7 ] 05 dem e down z | - 1 2 17.35 dam e down ULz |
T1 i nda | 1 1 -8.16 dBm nda 26004d8 ||
T2 1 0 factor | T2 1 -8.98 dim 0 factor |
Y ™ Y

Date 22 MAY 2018 143346

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Date 72 MAY 2018 143946

[
l'a
Ref Lovel 30.00 dBm  Offsel 10 70 06 = RBW 300 RefLavel 50 00 ghm  Offset 10,70 b e ROW 300 bz
fo ALL AWe  SWT 12,6 ys & VAW 1 Mode Auto FFT o ALL A SWT 12,6 ys & VEW 1M Mode Auto FFT
S5l count 100/10d =6l Count 1007100
(@71 M | e
[ ED 1603 dim| [ ED
. . T11.5180 M - 1
2ad8m | - yoidn 26.00 di) g dem - N neBX,
it - - A 5840000000 Mz i Y y P C ~
{ Q factar 72.4 7
— . 0 dam— : :
[ {
= 7, ¥
10 d ia <10 die
{ \ / A
{ \
! = 20 dem — e
ok o e . P N Y AT =
a0
40 40 de
<50 dim— <50 diymn—
-0 -0
CF 710.0 MHz 1001 pts Span 20,0 MHz CF 710.0 MHz 1001 pts Gpan 20,0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-value | Function | Function Result | Type | Ref | Tre | %-value I ¥-valug | Function | Function Result |
(- f 15.03 dem e down | - 2 1755 dam e down UEl Wz |
T1 i 10.42 dBm nda | 1 1 nda 26.00d8 ||
T2 1 -10.34 dam 0 factor | T2 1 0 factor |
Y ™ Y

Date 22 MAY, 2018 144000

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Date: 22 MAY 2018 14:41 58

Ref Lovel 50.00 dim  Offset 10,70 db & REW 300 k Raf Laval 50.00 dbm  Offset 10,70 dit = RAW 300 kHz
e At A HE SWT  12.6us @ VBW 1Mz Mode Auto FFT ko Att e SWT 126 us e VAW 1Mz Mode Autg FFT
SGL Count 100/100 SGL Count 1007100
[@171 Wax
[ZETR] 5.6 ] [ZETR] ] 1
A 11256980 Az 12,6980 Mz
20 diry v 20
1 Rdn 26.00 di 26.00 d
i ol s i N S.BYBHOO00Y M} i - o o £
f a factor | 2.3 [
ode bi | i [
0 dm— . . 0 dm—
2 £
10 dia o 10 d
200 L = —i=
/ S = -
e e -
3t
-0 d
50 dm—
60 60
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts Span 20.0 MHz
Marker | Markar
Type | Ref | Tre | 1 Y-value | _Function__| Function Resull Type | Rof | Tre | X-value 1 Y-value | _Function__| Function Result
M1 1 16:58 dBm ndB. down B85 MHz | [ 1 T1Z 698 MHz 1521 dBm ndB. down
T 1 -9.66 dBm nds 26.00 d8 || 1 L -10.78 dém nds
T2 1 715915 Miz =§,77 dém Q facior | T2 1 -10.18 dam Q facior
i Y g Y

Dale 22 MAY, 2018 144210

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 Al7-7 of 27



wamanias. FCC RADIO TEST REPORT

Report No. : FG931316B

LTE Band 17

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

'

Date: 22 MAY 2018 14:48.03

[ Ly [
14 L&
Ref Lovel 30.00 chm  Oftsat 10,70 66 = REW 100 RafLavel 9000 Gim  Offset 10,70 a0 w ROW 300 kb
e At dE SWT 19 us @ VBW 300 & Mode Auto FFT ko Att W dE SWT  126us @ VBW  1MHz  Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
(@50 M @351 max
CLED 3 CLED 15,00 o)
o T06, 09000 Mz - 4440 M|
ane nidg 2600 diy| s 20500 di
A (O = 1915000000 MH2 . 5.95DH00D0Y MHz
10 - - i 10 -
] @ tactar 143.7 7 70,4
0 dam— + 0 dam— —
10 d a0 -
|
\ I
40 40 de
50 dim— 500 el —
-0 -0
CF 706.5 MHz 1001 pts Span 10,0 MHz CF 709.0 MHz 1001 pts Gpan 20,0 MHz
Marker Markear |
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Result Type | Ref | Tre | %-value ¥-valug | Function | Function Result |
M1 f 3 12.73 dBm e down 4,915 - 1 704 B4 MAZ 15,40 dem e down 005 Wz |
T1 i 13.42 dBm nda Tl 1 704,045 MH; nda 26,0048 ||
T2 1 2 dim 0 factor T2 1 0 factor
T

Date 22 MAY, 2018 145524

Middle Channel / 5SMHz / 64QAM

Middle Channel / 10MHz / 64QAM

'

Date 22 MAY 2018 145110

[ Ly [
14 L&
Ref Lovel 30.00 chm  Oftsat 10,70 66 = REW 100 RafLavel 90,00 ghm  Offset 10,70 b w ROW 300 bz
e At dE SWT 1945 @ VBW 300 4Hz  Mode Autg FFT ko Att W dE SWT  126us @ VBW  1MHz  Mode Autg FFT
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max
CLED V.67 B CLED
08,1 7200 Az i
20 diy 20
i ndg ndg 26.00 d
i ’._ - A Ly i T n b <% 5830000000 Mz
Q factar Y 7 o factor \ 72,1
0 dim— ! 0 dam—
-1 df -10
¥ A o =y ——nf
40 40 di
50 dim— 500 el —
0 -60
CF 710.0 MHz 1001 pts Span 10,0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker ]
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Result Type | Ref | Tre | %-value I ¥-valug | Function | Function Result |
(- f 708.172 M 14,57 dem e down AFAE Wz | - e down CEEEl
71 B 707.602 M 11.14 ¢ ndg da || Tl L s ] ndg 26,0048 ||
T2 1 713448 M .55 dBm 0 factor | T2 1 1044 ddm 0 factor |
T

Date 22 MAY, 2018 145831

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

[ Lty [
14 L&
Ref Lovel 50.00 dim  Offset 10,70 db & RBW 100 k Raf Laval 50.00 dbm  Offset 10,70 dit = RAW 300 kHz
e ALt de  SWT 19 us = VBW 3004 Mode Auto FFT ke Att e SWT 26 us @ VAW 1Mz Mode Autg FFT
SGL Count 100/10d SGL Count 100/108
(@370 Max
[T 6 A [T o]
n— FLLHDZ00 M 209 5710 MMz
RcHm T nidg 2608 d8) i Y .00 du|
T AN A pma i o B SO0 Mz i A/ o . 2.910000000 MHz
1 T @ toetir 1462 = 2.3
0 dBm— ' 0.d&m— :
{
1 J
-1 . -10 .
| |
\ / \
204 4 + e
2e.db =
-0 d 40 d
50 dm— -50 dém—
-6l i 60
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 711.0 MHz 1001 pts Span 20.0 MHz
Marker | Markar |
Type | Ref | Tre | X-value 1 Y-value | _Function__| Function Resull | Type | Rof | Tre | X-value 1 Y-value | _Function__| Function Result
M1 1 711.502 Wz 13.35 dBm ndB. down | [ 1 T09.521 MHz 14,63 dBm ndB. down GELMHz |
i i nds | 31 i 706.185 MMz -10.47 dBm nds 26.00d8 ||
T2 1 Q facior | T2 1 715,955 Wiz -11,51 dgm Q facior

Date: 22 MAY 2018 145215

Dafs 22 MAY, 2018 14.59.36

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A17-8 of 27




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG931316B

Occupied Bandwidth

Mode LTE Band 17 : 99%0OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.48 4.50 9.05 8.99 - -
Middle CH - - - - 4.47 4.50 9.01 8.97 - -
Highest CH - - - - 4.48 4.50 8.97 8.99 - -
Mode LTE Band 17 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.50 - 9.01 - - -
Middle CH - - - - 4.48 - 9.03 - - -
Highest CH - - - - 4.53 - 9.01 - - -
TEL : 886-3-327-3456 Page Number . A17-9 of 27

FAX . 886-3-328-4978




wamanias. FCC RADIO TEST REPORT

Report No. : FG931316B

LTE Band 17

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Ref Lovel 50.00 dim  Offset 10,70 db & RBW 100 k

Raf Laval 50.00 dbm  Offset 10,70 dit = RAW 100 kHz

e At dE SWT 19 us @ VBW 300 & Mode Auto FFT ko Att ELT 19us @ VBW 300 4Hz  Mode Autg FFT
SGL Count 100/100 SGL Count 1007100
(@50 M fo 351 Max
CLED anm| CLED
20 ddry 70712000 Miz| -
X 4476 MH2
10 L brrc” il S i s I ~ ¥ L
| ]
0 dam— ; v 0 dam— .
/ \ |
10 d - 0 -
/ / \
T~ U
T A
40 40 de
50 dim— 500 el —
0 -60
CF 706.5 MHz 1001 pts Span 10,0 MHz CF 706.5 MHz 1001 pts Span 10.0 MHz
Marker | Markar |
Type | Ref | Tre | ¥-valug | Function | Function Resull | Type | Ref | Tre | %-value I ¥-valug | Function | Function Result |
M1 f 14,77 dem | - 1 14 41 dem |
71 B 10,80 dBm Oce Bw 4475524478 MHz || Tl L 9.33 dBm Oce Bw 4.495504456 MHz ||
T2 1 .85 dim | T2 1 70874775 1 .50 d8m |

'

Date: 22 MAY 2018 141827

Date 22 MAY, 2018 141836

Middle Channel / 5MHz / QPSK

Middle Channel / 5SMHz / 16QAM

'

Date 72 MAY 2016 142445

[ Ly [
14 L&
Ref Lovel 30.00 chm  Oftsat 10,70 66 = REW 100 RafLavel 90,00 ghm  Offset 10,70 b w ROW 100 bhz
e At dE SWT 1945 @ VBW 300 4Hz  Mode Autg FFT ko Att M GE SWT 18 us = VBW 300 4Kz Mode Autg FFT
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max
[TETED] [TETED] ¥
o - B6O00 Mz
ane Qe B E s *  QccHw 4 ATEE04496 MHz|
3 pr s = 3 hr P A e
10 ] 1 7
!
0 dim— 0 dam— : 4
| / 1
/ / \
10 a8 i -
/ \
20 o + { I
~ W el LA
il e ==
40 40 di
50 dim— 500 el —
0 -60
CF 710.0 MHz 1001 pts Span 10,0 MHz CF 710.0 MHz 1001 pts Span 10.0 MHz
Marker | Marker ]
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Resull | Type | Ref | Tre | %-value I ¥-value | Function | Function Result |
(T T 709.91 15.75 ¢ | - : 1450 dam |
71 B LY Oce Bw 4455534488 MHz || Tl L 8.57 dBm Oce Bw 4.495504456 MHz ||
T2 1 10.23 dim | T2 1 5,60 dim |
—
T

Date 22 MAY 2018 143455

Highest Channel / 5MHz / QPSK

Highest Channel / 5SMHz / 16QAM

Ref Lovel 50.00 dim  Offset 10,70 db & RBW 100 k

Raf Laval 50.00 dbm  Offset 10,70 dit = RAW 100 kHz

o At v 1845 @ VBW 300kH:  Mode Auto FRT o Att W SWT 12 45 = VBW 300kH:  Mode Auto FFT

S6L Count 1007100 351 Count 100/100

RS

CHEY CHEY 314 dnm]
. 712.74100 MMz
RcHm i = ooe B G406 MH2|
11 vl e 1 ke o i L s <
/ f
0 dim— ;

-1 \
M bl :

-0 d 40 d

50 dm— -50 dém—

-60 dBm 60

CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts Span 10.0 MHz

Marker | Markar |

Type | Ref | Tre | X-value 1 Y-value | _Function | Function Resull | Type | Rof | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 15.51 dBm - 1 14.14 dBm I
T S 1 Oce 8w 1 L 10.69 dBm Oce 8w 4 49EE04496 MHz ||
T2 1 T2 i 9,53 dem |

’

Date: 22 MAY 2018 14:26.52

Dafe 22 MAY, 2018 14:27.04

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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